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Report No.: 2150946R-E3042110012

1. GENERAL INFORMATION
1.1 EUT Description

Product Name

WCDMAV/LTE Mobile Phone

Model No. EA211101

Trade Name FIH

IMEI No. 353786870005698
FCC ID RYQEA211101

TX Frequency

LTE Band 2: 1850MHz ~1910MHz

LTE Band 4: 1710MHz~1755MHz

LTE Band 5: 824MHz~849MHz

LTE Band 12: 699MHz~716MHz

LTE Band 30: 2305MHz~2315MHz

Rx Frequency

LTE Band 2: 1930MHz ~1990MHz

LTE Band 4: 2110MHz ~2155MHz

LTE Band 5: 869MHz ~894MHz

LTE Band 12: 729MHz ~746MHz

LTE Band 30: 2350MHz~2360MHz

Bandwidth LTE Band 2: 1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
LTE Band 4: 1.4MHz/3MHz/5MHz/10MHz/15MHz/20MHz
LTE Band 5: 1.4MHz/3MHz/5MHz/10MHz
LTE Band 12: 1.4MHz/3MHz/5MHz/10MHz
LTE Band 30: 5MHz/10MHz

Modulation QPSK/16-QAM

HW Version 2.0

SW Version ACD 0.2116.11.01 TA

1.2 Antenna List

D DEKRA

ltem Manufacturer |Part No Antenna Type |Peak Gain
-3.45 dBi for B2
_ -2.73 dBi for B4
Main SOAF2ACCOA4 PIFA -4.12 dBi for B5
(TX/RX) -5.02 dBi for B12
-3.97 dBi for B30
Speed :
-4.89 dBi for B2
-3.63 dBi for B4
oV SOAF2ACCOA5 LOOP -4.56 dBi for B5
(RX) -9.37 dBi for B12
-6.62 dBi for B30
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1.3 Operational Description

The EUT provide all functions described as above. The EUT is tested with maximum
rated TX power via the Base Station simulator.

DEKRA has verified the construction and function in typical operation. All the test
modes were carried out with the EUT in normal operation, which was shown in this
test report and defined

as:

LTE Band 2 QPSK/16-QAM
LTE Band 4 QPSK/16-QAM
Test Mode: LTE Band 5 QPSK/16-QAM
LTE Band 12 QPSK/16-QAM
LTE Band 30 QPSK/16-QAM

Note:
All operation modes has been verified and the report shows the worst case mode.
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1.4 Configuration of tested System

(a) Configuration of Radiated measurement

EUT

Radio

Communication
Analyzer

(b) Configuration of Conducted measurement

EUT

Radio
Communication
Analyvzer

1.5 EUT Setup Procedures

(1) Setup the EUT and simulators as shown on 1.3

2

4

(2) Turn on the power of all equipments.
(3) The EUT link with base station and it will continue receive the signal.
(4) Repeat the above procedure (3).
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1.6 Test Facility
Ambient conditions in the laboratory:

Items Required (IEC 68-1) Actual Laboratory
Temperature (°C) 15-35 20~ 26 Linkou (Valley)
Humidity (%RH) 25-75 43 ~ 59 Linkou (Valley)
USA : FCC Registration Number: TW3023
Canada : IC Registration Number: 4075A

Site Description: Accredited by TAF
Accredited Number: 3023

Test Laboratory: = DEKRA Testing and Certification Co., Ltd

Address: No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451,
Taiwan, R.O.C.

Phone number: 886-2-8601-3788

Fax number: 886-2-8601-3789

Email address: info.tw@dekra.com

Website: http://www.dekra.com.tw
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2,

Technical Test

21. Summary of test result

Test Item FCC Reference section FCC Limit Result
§2.1046 <7 Watts for §22.913(a)
§22.913(a) <2 Watts for §24.232(c)
RF Output Power §24.232(c) <0.25 Watts for §27.50(a) Pass
<3 Watts for §27.50(c)
§27.50(a, ¢, d) <1 Watts for §27.50(d)
§2.1049
: . §22.863 o
Occupied Bandwidth Within the frequency range Pass
§24.238(b)
§27.53(a, g, h)
| - §2.1051 <-13dBm
Spurious Emlss.lon at §22.917(a) <-13dBm / <-25dBm / Pass
Antenna Terminals §24.238(a) <-31dBm / <-37dBm /
§27.53(a, g, h) <-40dBm for §27.53(a.4)
§2.1051
o §22.917(a) <-13dBm
Conducted Emission Pass
§24.238(a) <-40dBm for §27.53(a.4)
§27.53(a, g, h)
§2.1053
Field Strength of §22.917(a) <-13dBm Pass
Spurious Radiation §24.238(a) <-40dBm for §27.53(a.4)
§27.53(a, g, h)
52.1955 +2.5 for §22.355
<i2. m for :
Frequency Stability for §22.355 o PP S
Within the frequency range Pass
Temperature & Voltage §24.235
for §24.235, §27.54
§27.54
§22.913 (d)
Peak to Average Ratio §24.232 (d) <13dB Pass
§27.50
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2.2. List of test Equipment
Conducted /CTR
Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent N9010A | MY54510357 | 2021/05/18
Directional coupler Agilent 87300C | MY44300353 | 2020/12/03
Directional coupler Agilent 778D-012 50550 2020/12/03
Standard T t
andard femperatire WIT TH-1S-B  |EQ-201-00146| 2021/05/18
& Humidity Chamber
DC power supply Agilent E3610A MY40009845 | 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08
Radiated / Site3
Instrument Manufacturer Type No. Serial No Cal. Date
Bilog Antenna Schaffner Chase | CBL6112B 2907 2021/02/26
Horn Antenna R&S 9120D 556 2021/05/04
Pre-Amplifier Agilent 87405C MY55380068 | 2020/09/10
Spectrum Analyzer Agilent N9010A | MY34510357 | 2021/05/18
DC power supply Agilent E3610A | MY40009845| 2020/06/30
Communication Tester R&S CMW500 157304 2020/12/08

2.3.

Measurement Uncertainty

Conducted Emission

The measurement uncertainty of confidence of 95% is evaluated as + 1.52 dB
Radiated Emission (Below 1GHz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.22 dB
Radiated Emission (Above 1GHz)

The measurement uncertainty of confidence of 95% is evaluated as + 4.08 dB
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3. Conducted Output Power Measurment

3.1. Test Specification

According to FCC Part 2.1046, 22.913, 24.232, 27.50

3.2. Test Setup

[ Radio
EUT Communication
‘ Analvzer
3.3. Limits
Band Limit
LTE Band 2/1900 EIRP <2W
LTE Band 4/1700 EIRP <1W
LTE Band 5/850 ERP <7TW

LTE Band 12/700 ERP <3W
LTE Band 30/2300 EIRP <0.25W

3.4. Test Procedure
The EUT is tested with maximum rated TX power via the Base Station simulator, and

the output power was measured at the antenna terminals of the EUT.
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3.5. Test Result of Maximum Power Output

LTE Band 2 (1900MHz)
Channel| Modulation | RB | RB Maximum Conducted Output Power

No. |Offset 1.4M 3M 5M 10M 15M 20M

1 #0 23.01 23.16 23.31 22.54 22.38 22.82

1 | #Mid 23.07 23.25 23.57 24.09 23.96 24.07

1 | #Max 23.09 23.41 23.92 23.90 23.84 23.52

QPSK |50% | #0O 23.01 23.20 23.21 22.94 22.74 22.70

50% | #Mid 23.09 23.06 22.93 22.72 22.75 22.60

50% | #Max 23.06 23.07 22.75 22.61 22.77 22.52

L 100%| -- 23.06 22.95 22.90 22.77 22.78 22.59
ow

1 #0 22.15 22.26 22.09 21.66 21.66 21.82

1 | #Mid 22.27 22.52 22.46 22.48 22.37 23.05

1 | #Max 22.27 22.73 22.55 22.34 22.15 22.04

16QAM | 50% | #0 21.98 2217 22.04 22.05 21.80 21.87

50% | #Mid 22.08 22.30 21.99 21.91 21.70 21.77

50% | #Max 22.05 22.37 21.79 21.88 21.89 21.71

100%| -- 22.15 22.07 22.14 21.93 21.86 21.68

1 #0 23.23 23.20 23.20 22.70 23.03 23.48

1 | #Mid 23.19 23.27 23.20 23.43 23.38 23.79

1 | #Max 23.13 23.30 23.37 23.08 23.35 23.57

QPSK |50% | #0 23.08 22.97 22.84 23.01 22.82 22.59

50% | #Mid 23.14 22.72 22.73 22.70 22.71 22.62

50% | #Max 23.09 22.73 22.73 22.69 22.70 22.56

Mid 100%| -- 22.94 22.67 22.70 22.71 22.70 22.58
|

1 #0 22.19 22.31 21.84 21.88 22.35 22.50

1 | #Mid 22.26 22.58 22.25 22.70 22.85 22.87

1 | #Max 22.10 22.58 22.01 22.36 22.82 22.73

16QAM | 50% | #0 22.21 22.06 21.81 21.78 21.95 21.48

50% | #Mid 22.28 21.85 21.72 21.74 21.68 21.59

50% | #Max 22.25 21.86 21.81 21.63 21.79 21.62

100%| -- 21.91 21.80 21.83 21.61 21.77 21.62

1 #0 23.51 23.41 23.23 22.76 23.59 23.40

1 | #Mid 23.50 23.50 23.39 23.31 23.40 23.80

1 | #Max 23.36 23.39 23.37 22.73 22.74 22.73

QPSK |50% | #0 23.40 22.80 22.61 22.99 22.81 22.67

50% | #Mid 23.40 22.51 22.44 22.66 22.65 22.63

50% | #Max 23.35 22.50 22.50 22.57 22.64 22.57

Hiah 100%| -- 22.76 22.46 22.49 22.67 22.65 22.55

i

9 1 #0 22.09 22.26 22.15 22.12 22.39 22.01

1 | #Mid 22.29 22.45 22.21 22.76 22.91 22.32

1 | #Max 22.20 22.29 21.89 22.20 22.21 21.91

16QAM | 50% | #0O 22.20 21.56 21.37 22.08 21.80 21.52

50% | #Mid 22.57 21.57 21.52 21.70 21.86 21.57

50% | #Max 22.51 21.66 21.44 21.52 21.75 21.62

100%| -- 21.49 21.55 21.71 21.81 21.74 21.59
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LTE Band 4 (1900MHz)
Channel| Modulation | RB | RB Maximum Conducted Output Power

No. |Offset 1.4M 3M 5M 10M 15M 20M

1 #0 23.38 23.20 23.23 23.31 23.39 23.18

1 | #Mid 23.34 23.11 23.44 23.02 23.10 23.42

1 | #Max 23.22 23.12 22.95 23.14 22.85 23.07

QPSK |50% | #0 23.31 22.32 22.34 22.41 22.33 22.46

50% | #Mid 23.27 22.21 22.33 22.28 22.30 22.31

50% | #Max 23.36 22.29 22.28 22.30 22.23 22.41

L 100%| -- 22.24 22.35 22.28 22.27 22.22 22.41
ow

1 #0 21.79 22.63 21.52 22.00 21.90 22.05

1 | #Mid 21.93 22.18 21.91 21.89 21.83 22.30

1 | #Max 21.77 21.90 21.65 21.80 21.80 21.84

16QAM | 50% | #0 22.09 21.27 21.02 21.27 21.17 21.40

50% | #Mid 22.03 21.23 20.95 21.24 21.25 21.35

50% | #Max 22.04 21.19 20.88 21.36 21.22 21.47

100%| -- 21.20 21.36 21.14 21.32 21.26 21.29

1 #0 23.17 23.30 23.38 23.12 23.07 22.80

1 | #Mid 23.23 23.17 23.25 23.24 23.22 23.58

1 | #Max 22.99 23.05 23.29 23.12 23.39 23.42

QPSK |50% | #0 23.32 22.33 22.31 22.25 22.32 22.37

50% | #Mid 23.30 22.39 22.30 22.36 22.28 22.41

50% | #Max 23.22 22.26 22.30 22.38 22.40 22.43

Mid 100%| -- 22.27 22.32 22.30 22.32 22.31 22.41
|

1 #0 22.62 21.71 21.71 21.99 21.96 22.11

1 | #Mid 22.74 22.38 21.91 22.43 21.86 22.66

1 | #Max 21.93 21.62 22.25 22.31 21.92 21.77

16QAM | 50% | #0 21.91 21.32 21.18 21.24 21.43 21.27

50% | #Mid 22.35 21.39 21.19 21.30 21.22 21.40

50% | #Max 22.06 21.31 21.24 21.38 21.47 21.48

100%| -- 21.24 21.22 21.33 21.30 21.47 21.46

1 #0 23.21 23.04 23.18 23.06 23.35 23.56

1 | #Mid 23.24 22.98 23.09 23.20 23.19 23.40

1 | #Max 22.91 22.93 22.96 23.15 23.30 23.09

QPSK |50% | #0 23.17 22.30 22.36 22.32 22.41 22.57

50% | #Mid 23.22 22.26 22.33 22.40 22.35 22.39

50% | #Max 23.17 22.22 22.33 22.34 22.33 22.29

Hiah 100%| -- 22.23 22.29 22.41 22.36 22.31 22.40

i

9 1 #0 21.88 21.80 22.52 22.36 22.37 22.34

1 | #Mid 21.90 21.86 22.15 22.25 21.80 22.07

1 | #Max 21.80 21.81 21.83 21.89 21.93 21.75

16QAM | 50% | #0O 2212 21.21 21.23 21.47 21.33 21.53

50% | #Mid 22.13 21.27 21.32 21.54 21.26 21.32

50% | #Max 2212 21.32 21.34 21.39 21.32 21.38

100%| -- 21.22 21.41 21.41 21.27 21.22 21.44
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LTE Band 5 (850MHz)
Channel| Modulation | RB | RB Maximum Conducted Output Power

No. |Offset 1.4M 3M 5M 10M 15M 20M

1 #0 23.90 24.07 2414 24.08 -- --

1 | #Mid 2418 24.05 24.34 23.97 -- --

1 | #Max 23.89 24.05 24.18 24.10 - -

QPSK |50% | #0 2412 23.25 23.06 23.12 -- -

50% | #Mid 2413 23.24 23.11 23.17 - -

50% | #Max 24.22 23.20 23.08 23.13 -- -

L 100%| -- 23.12 23.20 23.14 23.16 - -
ow

1 #0 22.63 22.69 22.79 22.97 - -

1 | #Mid 22.76 23.01 22.81 23.19 - --

1 | #Max 22.48 23.42 22.37 23.41 - -

16QAM | 50% | #0 22.97 22.33 22.07 22.20 -- --

50% | #Mid 2313 22.33 22.34 22.32 - -

50% | #Max 23.07 22.38 2217 22.08 -- --

100%| -- 21.99 22.25 2217 22.10 -- --

1 #0 23.91 24.21 23.86 24.06 - -

1 | #Mid 24.04 24.03 23.97 23.99 - --

1 | #Max 23.91 23.95 24.09 23.85 - -

QPSK |50% | #0 2412 23.06 22.98 23.11 -- -

50% | #Mid 24.06 23.08 23.02 23.06 - -

50% | #Max 24.08 23.01 23.11 23.03 - -

Mid 100%| -- 22.98 23.02 23.03 23.08 - --
|

1 #0 22.38 22.72 22.27 22.67 - -

1 | #Mid 22.53 22.95 22.51 22.95 - --

1 | #Max 22.73 22.77 22.13 22.98 - -

16QAM | 50% | #0 22.88 22.14 21.96 22.11 - -

50% | #Mid 23.08 22.16 22.02 22.03 -- --

50% | #Max 23.03 22.09 22.00 22.20 - -

100%| -- 21.96 22.12 22.01 2217 - -

1 #0 23.80 23.91 24.04 23.98 - -

1 | #Mid 23.68 23.81 24.01 24.08 -- --

1 | #Max 23.49 23.41 23.37 22.90 - -

QPSK |50% | #0 23.65 23.45 23.33 23.17 - -

50% | #Mid 23.57 23.19 23.15 23.08 -- --

50% | #Max 23.50 23.19 23.09 23.14 - -

Hiah 100%| -- 23.38 23.15 23.16 23.09 - --

i

9 1 #0 22.73 22.75 22.38 22.77 - -

1 | #Mid 22.86 22.87 22.46 23.04 -- --

1 | #Max 22.76 22.77 22.26 22.15 -- --

16QAM | 50% | #O 22.80 22.24 22.34 22.54 - -

50% | #Mid 22.72 22.15 22.25 22.20 - -

50% | #Max 22.61 22.03 22.13 22.26 - -

100%| -- 22.16 22.13 22.18 22.19 -- --
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LTE Band 12 (700MHz)
Channel| Modulation | RB | RB Maximum Conducted Output Power

No. |Offset 1.4M 3M 5M 10M 15M 20M

1 #0 23.57 23.37 23.36 23.25 - --

1 | #Mid 23.74 23.75 23.74 23.85 - --

1 | #Max 23.68 23.78 23.69 23.96 - -

QPSK |50% | #0 23.61 22.58 22.55 22.60 -- --

50% | #Mid 23.66 22.58 22.62 22.64 - -

50% | #Max 23.59 22.59 22.38 22.78 -- -

L 100%| -- 22.53 22.58 22.66 22.64 - -
ow

1 #0 22.67 22.45 22.60 22.00 - -

1 | #Mid 22.74 22.09 23.15 22.44 -- --

1 | #Max 22.70 21.91 22.95 22.61 - -

16QAM | 50% | #0 22.55 21.63 21.49 21.54 -- --

50% | #Mid 22.36 21.71 21.49 21.66 - -

50% | #Max 22.47 22.02 21.30 21.79 - -

100%| -- 21.41 21.74 21.68 21.67 - -

1 #0 23.62 23.75 23.67 23.37 - -

1 | #Mid 23.79 23.52 23.71 23.66 - --

1 | #Max 23.70 23.79 23.71 23.45 - -

QPSK |50% | #0 23.74 22.73 22.65 22.59 -- --

50% | #Mid 23.73 22.68 22.57 22.59 - -

50% | #Max 23.78 22.73 22.62 22.61 - -

Mid 100%| -- 22.61 22.70 22.62 22.57 -- --
|

1 #0 22.42 22.81 22.82 22.50 - -

1 | #Mid 22.68 22.84 22.41 22.86 -- --

1 | #Max 22.65 22.14 22.67 22.95 - -

16QAM | 50% | #0 22.55 21.68 21.55 21.67 -- --

50% | #Mid 22.45 21.80 21.58 21.57 -- -

50% | #Max 22.40 21.69 21.70 21.59 - -

100%| -- 21.43 21.73 21.64 21.64 -- --

1 #0 23.62 23.77 23.32 23.70 - -

1 | #Mid 23.81 23.88 23.77 23.73 - --

1 | #Max 23.72 23.68 23.55 23.37 - -

QPSK |50% | #0 23.73 22.63 22.64 22.67 - -

50% | #Mid 23.82 22.70 22.56 22.64 -- --

50% | #Max 23.86 22.63 22.66 22.72 - -

Hiah 100%| -- 22.59 22.68 22.72 22.70 -- --

i

9 1 #0 23.09 22.81 22.20 22.41 - -

1 | #Mid 23.22 22.69 23.01 22.33 - --

1 | #Max 23.15 22.91 22.70 22.14 -- --

16QAM | 50% | #O 22.75 21.76 21.57 21.68 - -

50% | #Mid 22.84 21.73 21.53 21.67 - -

50% | #Max 22.82 21.76 21.79 21.86 - -

100%| -- 21.64 21.56 21.86 21.73 -- --
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LTE Band 30 (2300MHz)
Channel| Modulation | RB | RB Maximum Conducted Output Power

No. |Offset 1.4M 3M 5M 10M 15M 20M

1 #0 - -- 22.57 - - -

1 | #Mid -- -- 22.70 - - -

1 | #Max - - 22.73 - - -

QPSK |50% | #0 -- -- 21.85 - - -

50% | #Mid -- -- 21.79 - - -

50% | #Max -- -- 21.87 - - -

L 100%| -- -- -- 21.79 - - -
ow

1 #0 - - 21.97 - - -

1 | #Mid -- -- 21.49 - - -

1 | #Max - - 21.22 - - -

16QAM | 50% | #0 -- -- 20.55 - - -

50% | #Mid -- -- 20.54 - - -

50% | #Max -- -- 20.91 - - -

100%| -- -- -- 20.97 - - -

1 #0 - - 22.50 22.87 - -

1 | #Mid -- -- 23.12 22.87 - --

1 | #Max - - 22.90 22.33 - -

QPSK |50% | #0 -- -- 21.82 21.99 -- --

50% | #Mid -- -- 21.85 21.96 - -

50% | #Max -- -- 21.91 21.97 - -

Mid 100%| -- -- -- 21.82 21.90 -- --
|

1 #0 - - 21.51 22.12 - -

1 | #Mid -- -- 21.77 22.06 - -

1 | #Max - - 21.70 21.91 - -

16QAM | 50% | #0 -- -- 20.89 20.85 - --

50% | #Mid -- -- 20.70 20.93 -- --

50% | #Max -- -- 21.01 20.87 - -

100%| -- -- -- 20.84 20.85 -- -

1 #0 - - 22.75 - - -

1 | #Mid -- -- 22.96 -- - -

1 | #Max - - 22.66 - - -

QPSK |50% | #0 -- - 21.95 - - -

50% | #Mid -- -- 21.89 - - -

50% | #Max -- -- 21.84 - - -

Hih 100%| -- -- -- 21.90 - - -

i

9 1 #0 - - 22.13 - - -

1 | #Mid -- -- 22.20 - - -

1 | #Max -- -- 21.45 - - -

16QAM | 50% | #O -- -- 20.72 - - -

50% | #Mid - - 20.74 - - -

50% | #Max -- -- 20.99 - - -

100%| -- -- -- 21.02 - - -
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3.6.

Maximum Conducted Power and ERP/EIRP Power

According to KDB 412172 D01 Section 1.2 Power Approach
EIRP = Pr+ Gt-Lc=ERP + 2.15dB, ERP = EIRP - 2.15 dB

P = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

LTE Conducted Conducted Antenna Maximum | Maximum
Band BW | Modulation | Peak Power | Peak Power Gain (dBi) EIRP .EI_RP
(dBm) (W) (W) Limit (W)
1.4M QPSK 23.51 0.224 -3.45 0.101 2
16QAM 22.57 0.181 -3.45 0.082 2
3M QPSK 23.50 0.224 -3.45 0.101 2
16QAM 22.73 0.187 -3.45 0.085 2
5M QPSK 23.92 0.247 -3.45 0.111 2
5 16QAM 22.55 0.180 -3.45 0.081 2
10M QPSK 24.09 0.256 -3.45 0.116 2
16QAM 22.76 0.189 -3.45 0.085 2
15M QPSK 23.96 0.249 -3.45 0.112 2
16QAM 22.91 0.195 -3.45 0.088 2
20M QPSK 24.07 0.255 -3.45 0.115 2
16QAM 23.05 0.202 -3.45 0.091 2
LTE . Conducted Conducted Antenna Maximum | Maximum
Band BW | Modulation | Peak Power | Peak Power Gain (dBi) EIRP EIRP
(dBm) (W) (W) Limit (W)
1.4M QPSK 23.38 0.218 -2.73 0.116 1
16QAM 22.74 0.188 -2.73 0.100 1
3M QPSK 23.30 0.214 -2.73 0.114 1
16QAM 22.63 0.183 -2.73 0.098 1
5M QPSK 23.44 0.221 -2.73 0.118 1
4 16QAM 22.52 0.179 -2.73 0.095 1
10M QPSK 23.31 0.214 -2.73 0.114 1
16QAM 22.43 0.175 -2.73 0.093 1
15M QPSK 23.39 0.218 -2.73 0.116 1
16QAM 22.37 0.173 -2.73 0.092 1
20M QPSK 23.58 0.228 -2.73 0.122 1
16QAM 22.66 0.185 -2.73 0.098 1
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Conducted Conducted Maximum | Maximum
LTE ] Antenna
BW | Modulation | Peak Power | Peak Power , , ERP ERP
Band Gain (dBi) o
(dBm) (W) (W) Limit (W)
1.4M QPSK 24.22 0.264 -4.12 0.062 7
' 16QAM 23.13 0.206 -4.12 0.049 7
3M QPSK 24 .21 0.264 -4.12 0.062 7
5 16QAM 23.42 0.220 -4.12 0.052 7
5M QPSK 24.34 0.272 -4.12 0.064 7
16QAM 22.81 0.191 -4.12 0.045 7
10M QPSK 24 .10 0.257 -4.12 0.061 7
16QAM 23.41 0.219 -4.12 0.052 7
Conducted Conducted Maximum | Maximum
LTE , Antenna
BW | Modulation | Peak Power | Peak Power ] ) ERP ERP
Band Gain (dBi) o
(dBm) (W) (W) Limit (W)
1.4M QPSK 23.86 0.243 -5.02 0.047 7
' 16QAM 23.22 0.210 -5.02 0.040 7
M QPSK 23.88 0.244 -5.02 0.047 7
12 16QAM 22.91 0.195 -5.02 0.037 7
5M QPSK 23.77 0.238 -5.02 0.046 7
16QAM 23.15 0.207 -5.02 0.040 7
10M QPSK 23.96 0.249 -5.02 0.048 7
16QAM 22.95 0.197 -5.02 0.038 7
Conducted Conducted Maximum | Maximum
LTE , Antenna
BW | Modulation | Peak Power | Peak Power ) ) EIRP EIRP
Band Gain (dBi) L
(dBm) (W) (W) Limit (W)
5M QPSK 23.12 0.205 -3.97 0.082 0.25
30 16QAM 22.20 0.166 -3.97 0.067 0.25
10M QPSK 22.87 0.194 -3.97 0.078 0.25
16QAM 2212 0.163 -3.97 0.065 0.25
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4. Occupied Bandwidth

4.1. Test Secification

According to FCC Part 2.1049, 22.917, 24.238, 27.53

4.2. Test Setup

Radio
| Communication
Analvzer
: Directional coupler .
EUT \
Spectrum
Analyzer

4.3. Test Procedure
The EUT is tested with maximum rated TX power via the Base Station simulator,

and the occupied bandwidth was measured at the antenna terminals of the EUT.
The Resolution BW of the analyzer is set to 1 %~5% of the emission bandwidth.
The EUT’s occupied bandwidth is measured as the width of the signal between
two points, one below the carrier center frequency and one above the carrier
frequency, outside of which all emissions are attenuated at least 26 dB below the
transmitter power.

The plots below show the resultant display from the Spectrum Analyser.
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4.4. Test Result of Occupied Bandwidth

Product WCDMAJ/LTE Mobile Phone
Test Mode Occupied Bandwidth
Test Site CTR
LTE Band 2
5 , ,
aw | Channel Fresll;ency 9% OCC”(FK/'IEdZ;Ba”dW'dth 26 dB bandwidth (MHz)
(MHz) QPSK 16QAM | 64QAM | QPSK | 16QAM | 64QAM
1.4M | 18607 1850.7 1.0963 1.0952 -- 1.304 1.309 --
1.4M | 18900 1880 1.0980 1.0941 -- 1.283 1.302 --
1.4M | 19193 1909.3 1.0984 1.0946 -- 1.303 1.303 --
3M 18615 1851.5 2.7337 | 2.7284 -- 3.076 3.065 --
3M 18900 1880 2.7347 | 2.7196 - 3.078 3.043 --
3M 19185 1908.5 2.7343 | 2.7186 - 3.081 3.040 --
5M 18625 1852.5 45132 | 4.4881 -- 5.009 4.974 --
5M 18900 1880 4.5051 4.4876 - 5.026 4.949 --
5M 19175 1907.5 45050 | 4.4850 -- 5.024 4.951 --
10M | 18650 1855 9.0290 | 8.9928 - 10.05 9.968 --
10M | 18900 1880 9.0312 | 9.0285 - 10.05 9.999 --
10M | 19150 1905 9.0449 9.0310 -- 10.07 10.02 --
15M | 18675 1857.5 13.471 13.400 - 14.71 14.62 --
15M | 18900 1880 13.454 13.447 -- 14.68 14.60 --
15M | 19125 1902.5 13.465 13.451 - 14.81 14.71 --
20M | 18700 1860 18.350 18.275 -- 20.41 20.24 --
20M | 18900 1880 18.573 18.495 - 20.69 20.33 --
20M | 19100 1900 18.520 18.456 - 20.48 20.33 --
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LTE Band 4
_ . :
aw | Channel Fremency 9% OCC”(‘K/'IT_'dZ;Ba”dW'dth 26 dB bandwidth (MHz)
(MHz) 3PSk [ 16QAM | 64QAM | QPSK | 16QAM | 64QAM
14M | 19957 | 17107 | 1.0986 | 1.0939 ~ 1291 | 1.308 -
1.4M | 20175 | 17325 | 1.0977 | 1.0937 - 1293 | 1.315 -
1.4M | 20393 | 17543 | 1.0985 | 1.0942 ~ 1293 | 1.311 -
3M | 19965 | 17115 | 2.7337 | 2.7283 . 3.077 | 3.063 --
3M | 20175 | 17325 | 2.7355 | 2.7183 ~ 3.086 | 3.039 ~
3M | 20385 | 17535 | 2.7348 | 2.7196 -- 3.080 | 3.036 --
5M | 19975 | 17125 | 45132 | 4.4888 - 5000 | 4.965 -
5M | 20175 | 17325 | 45047 | 4.4864 . 5038 | 4948 -
5M | 20375 | 17525 | 4.5054 | 4.4889 - 5012 | 4.968 -
10M | 20000 1715 9.0340 | 8.9998 ~ 10.06 | 10.02 ~
10M | 20175 | 17325 | 9.0263 | 9.0182 -- 10.04 | 9.986 --
10M | 20350 1750 9.0227 | 9.0102 ~ 10.07 | 10.01 ~
16M | 20025 | 1717.5 | 13.489 | 13.445 - 1465 | 14.66 -
15M | 20175 | 17325 | 13.443 | 13.423 - 14.63 | 14.64 -
16M | 20325 | 17475 | 13.420 | 13.406 . 1469 | 14.66 -
20M | 20050 1720 18.567 | 18.464 . 2063 | 2043 --
20M | 20175 | 17325 | 18.492 | 18.429 ~ 2059 | 20.30 ~
20M | 20300 1745 18.453 | 18.382 -- 2054 | 20.27 --
LTE Band 5
_ : .
aw | Channel Frelslllj_iency 9% OCC“(‘K/'Ide)Ba”dW'dth 26 dB bandwidth (MHz)
MHz) ™ OpsK | 160AM | 64QAM | QPSK | 16QAM | 64QAM

1.4M | 20407 | 8247 | 1.0994 | 1.0950 ~ 1303 | 1.305 ~
1.4M | 20525 | 8365 | 1.0981 | 1.0941 -- 1204 | 1297 .
1.4M | 20643 | 8483 | 1.0984 | 1.0944 - 1300 | 1.299 -
3M | 20415 | 8255 | 2.7344 | 2.7300 - 3094 | 3.072 -
3M | 20525 | 8365 | 27348 | 2.7197 - 3086 | 3.043 -
3M | 20635 | 8475 | 27329 | 2.7212 ~ 3.084 | 3.046 ~
5M | 20425 | 8265 | 45127 | 4.4880 -- 5028 | 4.981 --
5M | 20525 | 836.5 | 4.5015 | 4.4848 ~ 5010 | 4.972 -
5M | 20625 | 8465 | 4.5026 | 4.4852 -- 5008 | 4.978 -
10M | 20450 829 9.0302 | 9.0019 - 1013 | 10.03 -
10M | 20525 | 8365 | 9.0247 | 9.0230 - 10.06 | 10.05 -
10M | 20600 844 9.0241 | 9.0209 -- 10.06 | 10.04 --
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LTE Band 12
- : .
aw | Channel Fremency 9% OCC“'(pN'IT_'dZ;Ba”dW'dth 26 dB bandwidth (MHz)
(MHz) ™ psK | 16QAM | 64QAM | QPSK | 16QAM | 64QAM
14M | 23017 | 699.7 | 1.0980 | 1.0948 - 1292 | 1.300 -
14M | 23095 | 7075 | 1.0984 | 1.0943 - 1296 | 1.302 -
14M | 23173 | 7153 | 1.0982 | 1.0939 - 1294 | 1.302 -
3M | 23025 | 7005 | 2.7356 | 2.7281 - 3082 | 3.065 -
3M | 23095 | 7075 | 2.7321 | 2.7183 ~ 3.073 | 3.041 -
3M | 23165 | 7145 | 2.7346 | 2.7203 - 3.081 | 3.040 -
5M | 23035 | 7015 | 45130 | 4.4889 - 5019 | 4.969 -
5M | 23095 | 7075 | 4.5003 | 4.4831 - 5005 | 4.952 -
5M | 23155 | 7135 | 4.5058 | 4.4878 - 5014 | 4.976 -
10M | 23060 704 9.0228 | 8.9887 - 10.05 | 9.994 -
10M | 23095 | 7075 | 9.0014 | 8.9959 - 10.03 | 10.02 -
10M | 23130 711 9.0363 | 9.0358 - 10.07 | 9.994 -
LTE Band 30
. : .
aw | Channel Freslllj_'ency 9% OCC“(de;Ba”dW'dth 26 dB bandwidth (MHz)
(MHz) ™ psK [ 16QAM | 64QAM | QPSK | 16QAM | 64QAM

5M | 27685 | 23075 | 4.4871 | 4.4792 - 4962 | 4.945 -
5M | 27710 | 2310 | 45042 | 4.4832 - 5002 | 4960 -
5M | 27735 | 23125 | 4.4984 | 4.4805 - 4995 | 4.955 -
oM | - - - - - - - -
10M | 27710 | 2310 | 9.0096 | 8.9826 - 10.05 | 10.00 -
oM | - - - - - - - -

Page: 22 of 174




Report No.: 2150946R-E3042110012

D DEKRA

Product

WCDMA/LTE Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test

2021/06/11

Test Site CT

R

Test Condition

Band 2 QPSK/16QAM

oo Spectrom Anabee - Occupied B == ey Spectm Arsheer Occoped B ==
T o A I ALIGN AUTO [ 12:52:17 PMJun 11, 2021 [soa ac | SENSEANT [ AIGNAUTO  [02:05:36 PMJun 11,2021
850700000 GHz Radio Std: None quency Center Freg: 1.850700000 GHz Radio Std: None quency
AvglHold:>11 = Trig: Free Run AvglHold:>1/1
‘ #FGain:Low  #Atten: 30 dB Radio Device: BTS #FGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dB/div Ref 30.00 dBm
(R m— [og pm—
. CenterFreq| Center Freq|
NP
10 frm 15 GHz [P 1. GHz
o 0
100 100
-20.0 -200
R I A s
200 00 = e
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.851 GHz Span 2.8 MHz| CF Step [Center 1.851 GHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz| [fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 KHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 29.1 dBm
1.0963 MHz FreqOffset 1.0952 MHz Freqoffset
Transmit Freq Error -2.185 kHz OBW Power 99.00 % 0z Transmit Freq Error -997 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.304 MHz x dB -26.00 dB x dB Bandwidth 1.309 MHz x dB -26.00 dB
usa sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW [ | B Keysight Spectrum Analyzer - Occupied BW. [EREEE= |
[ _r_[sie ac [_sensean] ALTGN AUTO _[01:00:49 PMun 11, 2021 R [s0a ac | SENSEINT] T JTO_[12:56:49 PMjun 11,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency | Center Freq: 1.880000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Ru AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
2 —— Log———T
@ CenterFreql CenterFreq(f
0 4 e 1 GHz| el 1 GHz|
0. 0.
-10.0 -10.0
[20.0 200 \"\
T ) T,
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.88 GHz Span 2.8 MHz| CF Step [Center 1.88 GHz Span 2.8 MHz CF Step
fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280,000 kHz F/Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 kHz
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.8 dBm Occupied Bandwidth Total Power 28.4 dBm
1.0980 MHz FreqOffset 1.0941 MHz FreqOffset|
Transmit Freq Error 3.209 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -307 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.283 MHz x dB -26.00 dB x dB Bandwidth 1.302 MHz xdB -26.00 dB
usc sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac T_sensean] ALIGN AUTO _[01:02:54 PMJun 11, 2021 R [0 Ac | SENSEANT I 01:03:36 PHJun 11,2021
| Center Freq: 1.909300000 GHz Radio Std: None Frequency Center Freq: 1.909300000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
‘ #FGainlow ~ #Atten: 30dB Radio Device: BTS #FGainiLow © #Atten: 30 dB
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|
o b , e e ] 1 GHz
0. 0.
-10.0 -10.0 /
20 el 20 I~
EY] Sancad bt 300 freriterr R
400 400
500 500
-60.0 -60.0
[Center 1.909 GHz Span 2.8 MHz| CF Step [Center 1.909 GHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz| [iRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.5 dBm Occupied Bandwidth Total Power 28.4 dBm
1.0984 MHz FreqOffset 1.0946 MHz FreqOffset
Transmit Freq Error 2.912 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -1.044 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.303 MHz x dB -26.00 dB x dB Bandwidth 1.303 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B2 1.4M CH19193 QPSK

OCC B2 1.4M CH19193 16QAM
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E epgn Spectrom Anabee - Oceupied B [ E Kepegh Spectm Ansber - Occopied B =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [01:06:04 PMJun 11, 2021 R [0 ac | SENSEANT I 01:05:17 PHJun 11,2021
| Center Freq: 1.851500000 GHz Radio Std: None Frequency Center Freq: 1.851500000 GHz Radio Std: None Frequency
7 Trig: FreeRun AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low ~#Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ I P S| CenterFreq| 0 Ao | CenterFreq|
10 14 GHz 1851500000 GHz|
0. 0.
-10.0 / \ -10.0
-20.0 / \ -200 / \
a— ISR I
200 300
400 400
500 500
-60.0 -60.0
[Center 1.852 GHz Span 6 MHz| CF Step [Center 1.852 GHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.2 dBm Occupied Bandwidth Total Power 29.3 dBm
2.7337 MHz FreqOffset 2.7284 MHz FreqOffset]
Transmit Freq Error 3.144 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 8.294 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.076 MHz x dB -26.00 dB x dB Bandwidth 3.065 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_sensean] ALIGN AUTO _[01:06:57 PMJun 11, 2021 R [0 ac | SENSEANT I 01:08:37 PHJun 11,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 1.880000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ T S W S Center Freq 0 [ S PN A S A Center Freq|
10 1 GHz 1 GHz
0. 0.
-10.0 / \\ -10.0 // \
-20.0 -20.0
o0 pev—————— o] . [t | SR SR
400 400
500 500
-60.0 -60.0
[Center 1.88 GHz Span 6 MHz| CF Step [Center 1.88 GHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 29.7 dBm
2.7347 MHz FreqOffset 2.7196 MHz FreqOffset
Transmit Freq Error 2.416 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 4.603 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.078 MHz x dB -26.00 dB x dB Bandwidth 3.043 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [01:10:36 PMJun 11, 2021 R [0 Ac | SENSEANT I 01:09:46 PHJun 11,2021
| Center Freq: 1.908500000 GHz Radio Std: None Frequency Center Freq: 1.908500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
x ———. CenterFreq 0 I o] CenterFreq
10 1 GHz 1 GHz
0. 0.
100 / \\ 100 // \
-20.0 -20.0
ool ] D I P et o
400 400
500 500
-60.0 -60.0
[Center 1.909 GHz Span 6 MHz| CF Step [Center 1.909 GHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.9 dBm Occupied Bandwidth Total Power 29.4 dBm
2.7343 MHz FreqOffset 2.7186 MHz FreqOffset
Transmit Freq Error 2.361 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 3.827 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.081 MHz x dB -26.00 dB x dB Bandwidth 3.040 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B2 3M CH19185 QPSK

OCC B2 3M CH19185 16QAM
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BB Corion Spectrom Arabee - Oceupied B (== B8 Koy et Ansber Occuptea B =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [01:17:57 PMJun 11, 2021 R [0 ac | SENSEANT I 01:20:33 PHJun 11,2021
| Center Freq: 1.852500000 GHz Radio Std: None Frequency Center Freq: 1.852500000 GHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| WFGaintow * #Atten: 0dB Radio Device: BTS FGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ CenterFreq| 0 CenterFreq|
o PN PP AN PSSSON 2N . Gz S et e S2 dhctnnthel desnbna 1 GHz|
0. 0.
-10.0 / \ -10.0 // \
B ] P S—— i S e
200 300
400 400
500 500
-60.0 -60.0
[Center 1.853 GHz Span 10 MHz| CF Step [Center 1.853 GHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Mar
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 29.8 dBm
4.5132 MHz FreqOffset 4.4881 MHz FreqOffset]
Transmit Freq Error 10.346 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 6.526 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.009 MHz x dB -26.00 dB x dB Bandwidth 4.974 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _[01:28:25 PMJun 11, 2021 R [0 ac | SENSEANT I 01:26:30 PHJun 11,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 1.880000000 GHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| WFGaintow * #Atten: 0dB Radio Device: BTS FGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0 0
[ N N N I Center Freq G I P UPNUNPS ey Center Freq
10 1 GHz 1 GHz
0. 0.
/ / \
I F / \ [0 R /
-30.0 et -30.0 sy 1
400 400
500 500
-60.0 -60.0
[Center 1.88 GHz Span 10 MHz| CF Step [Center 1.88 GHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Mar
Occupied Bandwidth Total Power 30.5 dBm Occupied Bandwidth Total Power 29.5 dBm
4.5051 MHz FreqOffset 4.4876 MHz FreqOffset
Transmit Freq Error 9.642 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 3.327 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.026 MHz x dB -26.00 dB x dB Bandwidth 4.949 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW [ B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [01:29:19 PMJun 11, 2021 R [0 Ac | SENSEANT I 01:29553 PHJun 11,2021
| Center Freq: 1.907500000 GHz Radio Std: None Frequency Center Freq: 1.907500000 GHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| WFGaintow * #Atten: 0dB Radio Device: BTS FGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
» | U NN SV A—— CenterFreq o P Center Freq|
0 ™ 1. GHz b d e e 13 GHz
0. 0.
/ ] / \
R e / \\... [ et / \
-30.0 -30.0 "\V
400 400
500 500
-60.0 -60.0
[Center 1.908 GHz Span 10 MHz| CF Step [Center 1.908 GHz Span 10 MHz CF Step
fiRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms]
1.000000 MHz] 1.000000 MHz
- - |Auto Man - N Auto Mar
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 29.2 dBm
4.5050 MHz FreqOffset 4.4850 MHz FreqOffset]
Transmit Freq Error 9.451 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 4.309 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.024 MHz x dB -26.00 dB x dB Bandwidth 4.951 MHz x dB -26.00 dB

STATUS

sTaTUS

OCC B2 5M CH19175 QPSK

OCC B2 5M CH19175 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

E epgn Spectrom Anabee - Oceupied B [ E Kepegh Spectm Ansber - Occopied B =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:07:28 PMJun 11, 2021 R [0 ac | SENSEANT I 01:31:10 PHJun 11,2021
| Center Freq: 1.855000000 GHz Radio Std: None Frequency Center Freq: 1.855000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0 0
- = , CenterFreq| ] ~ | Center Freq|
GHz 1 GHz
0. 0.
/ \\ / \
200 / 200 MJ \ .
prosre | ot d
200 300
400 400
500 500
-60.0 -60.0
[Center 1.855 GHz Span 20 MHz| CF Step [Center 1.855 GHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 29.6 dBm
9.0290 MHz FreqOffset 8.9928 MHz FreqOffset]
Transmit Freq Error 26.934 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 29.713 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.05 MHz x dB -26.00 dB x dB Bandwidth 9.968 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW [ E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [01:33:15 PMJun 11, 2021 R [0 ac | SENSEANT I 01:34:03 PHJun 11,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 1.880000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ = CenterFreq| 0 CenterFreq|
10 7 1 GHz| = 1 GHz|
0. 0.
/ / \
-20.0 / \_‘“( -20.0 ‘/ ‘1"
p——— TN S e
200 300
400 400
500 500
-60.0 -60.0
[Center 1.88 GHz Span 20 MHz| CF Step [Center 1.88 GHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.4 dBm Occupied Bandwidth Total Power 29.5 dBm
9.0312 MHz FreqOffset 9.0285 MHz FreqOffset
Transmit Freq Error 14.300 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 5.181 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.05 MHz x dB -26.00 dB x dB Bandwidth 9.999 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_sensean] ALIGN AUTO _[01:35:52 PMJun 11, 2021 R [0 Ac | SENSEANT I 01:35:08 PHJun 11,2021
| Center Freq: 1.905000000 GHz Radio Std: None Frequency Center Freq: 1.905000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|
RO ST Ip—]
10 - 1 GHz| - ™ 1 GHz|
0. 0.
-10.0 ‘// -10.0 / \\
20,0 |ramome \ 200 | \1
I Sl
200 300
400 400
500 500
-60.0 -60.0
[Center 1.905 GHz Span 20 MHz| CF Step [Center 1.905 GHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 29.5 dBm
9.0449 MHz FreqOffset 9.0310 MHz FreqOffset]
Transmit Freq Error 3.230 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 4.393 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.07 MHz x dB -26.00 dB x dB Bandwidth 10.02 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B2 10M CH19150 QPSK

OCC B2 10M CH19150 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

E epgn Spectrom Anabee - Oceupied B (== E Kepegh Spectm Ansber - Occopied B =]
[ r [sia ac T_sensean] ALIGN AUTO _ [01:38:20 PMJun 11, 2021 R [0 ac | SENSEANT I 01:40:18 PHJun 11,2021
| Center Freq: 1.857500000 GHz Radio Std: None Frequency Center Freq: 1.857500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x PN CenterFreq 0 CenterFreq
0 /““””W = 14 GHz . 11 GHz
0. 0.
/ \ / \
-20.0 / \" -200 M/rf \».
-30.0 P -30.0 Y
400 400
500 500
-60.0 -60.0
[Center 1.858 GHz Span 30 MHz| CF Step [Center 1.858 GHz Span 30 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 29.5 dBm
13.471 MHz FreqOffset 13.400 MHz FreqOffset
Transmit Freq Error 26.519 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 55.105 kHz OBW Power 99.00 % OHz
x dB Bandwidth 14.71 MHz x dB -26.00 dB x dB Bandwidth 14.62 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac T_sensean] ALIGN AUTO _[01:44:02 PMJun 11, 2021 R [0 ac | SENSEANT I 01:43:15 PHJun 11,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 1.880000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ I~ CenterFreq| 0 CenterFreq|
10 t = 1 GHe| 1 GHz|
0. 0.
/ \\ // \\
-20.0 -20.0
e N ey
I I e —— I PR | ST P
400 400
500 500
-60.0 -60.0
[Center 1.88 GHz Span 30 MHz| CF Step [Center 1.88 GHz Span 30 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 3000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 29.2 dBm
13.454 MHz FreqOffset 13.447 MHz FreqOffset
Transmit Freq Error 31.405 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 24.359 kHz OBW Power 99.00 % OHz
x dB Bandwidth 14.68 MHz x dB -26.00 dB x dB Bandwidth 14.60 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
E Keysight Spectrum Analyzer - Occupied BW (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac T_sensean] ALIGN AUTO _ [01:53:10 PMJun 11, 2021 R [0 Ac | SENSEANT I 01:53:45 PHJun 11,2021
| Center Freq: 1.902500000 GHz Radio Std: None Frequency Center Freq: 1.902500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low © #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T — 7
@ " CenterFreq| 0 CenterFreq|
10, 1 GHz| ity 1 GHz
0. 0.
/ \ / \
. J \\w e T il J \\‘«w
<300 MM%"‘ -300 S 4 W
400 400
500 500
60.0 -60.0
Center 1.903 GHz Span 30 MHz CF Step Center 1.903 GHz Span 30 MHz CF Step
#Res BW 300 kHz #VBW 1 MHz Sweep 1ms 3.000000 MHz| #Res BW 300 kHz #VBW 1 MHz Sweep 1ms 3000000 MHz,
- - |Auto Man - - Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 29.2 dBm
13.465 MHz FreqOffset 13.451 MHz FreqOffset]
Transmit Freq Error 7.023 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 8.642 kHz OBW Power 99.00 % OHz
x dB Bandwidth 14.81 MHz x dB -26.00 dB x dB Bandwidth 14.71 MHz x dB -26.00 dB

STATUS

sTaTUS

OCC B2 15M CH19125 QPSK

OCC B2 15M CH19125 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B [ B8 Koy et Ansber Occuptea B =]
[ r [sia ac I T sensean] ALIGN AUTO _ [01:59:01 PMJun 11, 2021 R [0 ac | SENSEANT I 01:57:31 PHJun 11,2021
| Center Freq: 1.860000000 GHz Radio Std: None Frequency Center Freq: 1.860000000 GHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| WFGaintow * #Atten: 0dB Radio Device: BTS AFGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og Log——T — 7
@ N CenterFreq| o T e i NN CenterFreq|
10 N 1 GHz 1 GHz
0. 0.
{ )\ { )\
200 wa 200 W/
50 [T I o o
400 400
500 500
-60.0 -60.0
[Center 1.86 GHz Span 40 MHz| CF Step Center 1.86 GHz Span 40 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz| #Res BW 1 MHz #VBW 3 MHz Sweep 1ms 4.000000 MHz,
- - |Auto Man - - Auto Man
Occupied Bandwidth Total Power 29.2 dBm Occupied Bandwidth Total Power 28.4 dBm
18.350 MHz FreqOffset 18.275 MHz FreqOffset]
Transmit Freq Error 12.850 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 64.973 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.41 MHz x dB -26.00 dB x dB Bandwidth 20.24 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW [ B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:00:41 PMJun 11, 2021 R [0 ac | SENSEANT I 02:01337 PHJun 11,2021
| Center Freq: 1.880000000 GHz Radio Std: None Frequency Center Freq: 1.880000000 GHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| WFGaintow * #Atten: 0dB Radio Device: BTS FGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ ————— CenterFreq| 0 CenterFreq|
10 i 1 GHz ™ 1 GHz
0. 0.
/ \ / )\
-20.0 \ Jons: -200 w’/ \
200 300
400 400
500 500
-60.0 -60.0
[Center 1.88 GHz Span 40 MHz| CF Step [Center 1.88 GHz Span 40 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz| [iRes BW 1 MHz #VBW 3 MHz Sweep 1ms| 4.000000 MHz,
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.2dBm Occupied Bandwidth Total Power 28.5 dBm
18.573 MHz FreqOffset 18.495 MHz FreqOffset
Transmit Freq Error -37.450 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 3.480 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.69 MHz x dB -26.00 dB x dB Bandwidth 20.33 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _[02:03:31 PMJun 11, 2021 R [0 Ac | SENSEANT I 02:02:40 PHJun 11,2021
| Center Freq: 1.900000000 GHz Radio Std: None Frequency Center Freq: 1.900000000 GHz Radio Std: None Frequency
=5 Trig: Free Run AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| WFGaintow * #Atten: 0dB Radio Device: BTS FGainLow * #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x —— CenterFreq| o CenterFreq|
10 ¢ Xy 1 GHz| 1 1 GHz|
0. 0.
-/ \ -/ \
200 \ 200 s \ o
Tr——— e—
200 300
400 400
500 500
-60.0 -60.0
[Center 1.9 GHz Span 40 MHz| CF Step [Center 1.9 GHz Span 40 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz| [iRes BW 1 MHz #VBW 3 MHz Sweep 1ms| 4.000000 MHz,
|Auto Man Auto Man
Occupied Bandwidth Total Power 29.2dBm Occupied Bandwidth Total Power 28.3 dBm
18.520 MHz FreqOffset 18.456 MHz FreqOffset]
Transmit Freq Error -75.240 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -49.714 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.48 MHz x dB -26.00 dB x dB Bandwidth 20.33 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B2 20M CH19100 QPSK

OCC B2 20M CH19100 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

Product

WCDMA/LTE Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test

2021/06/11

Test Site CT

R

Test Condition

Band 4 QPSK/16QAM

[ Keysight Spectrum Analyzer - Occupied BW =)&) & pi [E=R[E=N
[_r_[sie ac [ senseanT] ALIGN AUTO __[02:13:10 PMJun 11, 2021 R ]500 AC | SENSEANT [ AIGNAUTO  [02:14:16PMJun 11,2021
Center Freq: 1.710700000 GHz Radio Std: None . Y Center Freq: 1.710700000 GHz Radio Std: None a Y
=5 Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log— T
. CenterFreq|fl Center Freq|f
10 oo 1.710700000 GHz| [ e 1.710700000 GHz|
0. o
-10.0 -10.0
-20.0 -20.0
AP A~ I B e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.711 GHz Span 2.8 MHz| CF Ste [Center 1.711 GHz Span 2.8 MHz CF Step
f#Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280,000 kHz| #Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 kHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 28.7 dBm
1.0986 MHz Freq Offset 1.0939 MHz FreqOffset|
Transmit Freq Error 2.589kHz  OBW Power 99.00 % OHz Transmit Freq Error 1.934kHz  OBW Power 99.00 % OHz
x dB Bandwidth 1.291 MHz x dB -26.00 dB x dB Bandwidth 1.308 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o) & [BN Keysight Spectrum Analyzer - Occupied BW. [
[ _r_[sie ac T_sensean] ALTGN AUTO _[02:16:04 PMJun 11, 2021 R [s00 Ac | SENSENT] [ ALIGNAUTO  [02:15:19PMJun 11,2021
Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq: 1.732500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T
@ CenterFreql CenterFreq(f
0 et 1.732500000 GHz| - 1.732500000 GHz|
0. 0.
-10.0 / \ -10.0
200 . 200 |
200 o [T A 200 { ] s
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.733 GHz Span 2.8 MHz| CF Step [Center 1.733 GHz Span 2.8 MHz CF Step
fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280,000 kHz F/Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 kHz
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 28.9 dBm
1.0977 MHz FreqOffset 1.0937 MHz FreqOffset|
Transmit Freq Error 2.549 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -315 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.293 MHz x dB -26.00 dB x dB Bandwidth 1.315 MHz xdB -26.00 dB
usc sTaTus| sc. status
— —
Keysight Spectrum Analyzer - Occupied BW == Keysight Spectrum Analyzer - Occupied BW. ==
T o A [ senseant] ALIGN AUTO _[02:17:07 PMJun 11, 2021 R [s00 Ac | SENSEAINT [ AIGNAUTO  [02:19:30PMJun 11,2021
Center Freq: 1.754300000 GHz Radio Std: None quency Center Freg: 1.764300000 GHz Radio Std: None quency
T Trig: FreeRun AvglHold:>11 T Trig: FreeRun AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
(R m— [og pm—
. CenterFreq| Center Freq|
10 o~ 1.754300000 GHz| [Pt 1.754300000 GHz|
o 0
100 100
-20.0 -200
ol R e A 00 S e NP
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 1.754 GHz Span 2.8 MHz| CF Step [Center 1.754 GHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280.000 KHz| [fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 KHz|
- N |Auto Man N N Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 28.8 dBm
1.0985 MHz FreqOffset 1.0942 MHz Freqoffset
Transmit Freq Error 2676 kHz ~ OBW Power 99.00 % O+ Transmit Freq Error 1.308kHz ~ OBW Power 99.00 % O+
x dB Bandwidth 1.293 MHz x dB -26.00 dB x dB Bandwidth 1.311 MHz x dB -26.00 dB

=

STATUS

usc

sTaTUS

OCC B4 1.4M CH20393 QPSK

OCC B4 1.4M CH20393 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

—
B3 Keysight Spectrum Analyzer - Occupied BW == Keysight Spectrum Analyzer - Occupied BW. ==
[ w S0 ac I T_sensean] ALIGN AUTO _[02:22:12 PMJun 11, 2021 R [0 ac | SENSEANT [ AiGNAUTO  [0221:02PM3un 11,2021
| Center Freq: 1.711500000 GHz Radio Std: None Frequency Center Freq: 1.711500000 GHz Radio Std: None Frequency
T Trig: Free Rur AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
‘ #IFGain:Low #Att Radio Device: BTS #FGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T 7 (R —
@ CenterFreq| 0 CenterFreq|

1.711500000 GHz|

1.711500000 GHz|

/ )

0

\ -10.0 / \
200 200 e
200 300
400 400
500 500
-60.0 -60.0
[Center 1.712 GHz Span 6 MHz| CF Step [Center 1.712 GHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.3 dBm Occupied Bandwidth Total Power 29.6 dBm
2.7337 MHz FreqOffset 2.7283 MHz FreqOffset]
Transmit Freq Error 84 Hz OBW Power 99.00 % 0Hz Transmit Freq Error 3.783 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.077 MHz x dB -26.00 dB x dB Bandwidth 3.063 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ w S0 ac I T_sensean] ALIGN AUTO _[02:23:11 PMJun 11, 2021 R [0 ac | SENSEANT [ ALIGNAUTO  [02:24:01PM3un 11,2021
| Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq: 1.732500000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|

1.732500000 GHz|

1.732500000 GHz|

/ X

200 1‘]

0
[-100 /
200 /

N B S r——
200 300
400 400
500 500
-60.0 -60.0
[Center 1.733 GHz Span 6 MHz| CF Step [Center 1.733 GHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.5 dBm Occupied Bandwidth Total Power 30.1 dBm
2.7355 MHz FreqOffset 2.7183 MHz FreqOffset
Transmit Freq Error 3.772 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 6.311 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.086 MHz x dB -26.00 dB x dB Bandwidth 3.039 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ w S0 ac I T_sensean] ALIGN AUTO _ [02:25:57 PMJun 11, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO 0224159 PM3un 11,2021
| Center Freq: 1.763500000 GHz Radio Std: None Frequency Center Freq: 1.753500000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|

1.763500000 GHz|

1763500000 GHz|

/ Y

0
[-100 /

-20.0
200
400
500
-60.0
[Center 1.754 GHz Span 6 MHz|
fiRes BW 100 kHz #VBW 300 kHz Sweep 1 ms)
Occupied Bandwidth Total Power 30.4 dBm
2.7348 MHz
Transmit Freq Error 1.154 kHz OBW Power 99.00 %
x dB Bandwidth 3.080 MHz x dB -26.00 dB

STATUS

|Auto

CF Step
600.000 kHz|
Man

Freq Offset|
0 Hz|

-20.0
300
400
500
-60.0
[Center 1.754 GHz Span 6 MHz|
FfRes BW 100 kHz #VBW 300 kHz Sweep 1ms|
Occupied Bandwidth Total Power 29.8 dBm
2.7196 MHz
Transmit Freq Error 3.197 kHz OBW Power 99.00 %
x dB Bandwidth 3.036 MHz x dB -26.00 dB

sTaTUS

CF Step|
600.000 kHz|

JAuto Man

Freq Offset|
OHz|

OCC B4 3M CH20385 QPSK

OCC B4 3M CH20385 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

E epgn Spectrom Anabee - Oceupied B (== E Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_sensean] ALIGN AUTO _[02:27:42 PMJun 11, 2021 R [0 ac | SENSEANT [ AIGNAUTO 022819 PMJun 11,2021
| Center Freq: 1.712500000 GHz Radio Std: None Frequency Center Freq: 1.712500000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|
L
o i— et 1712500000 GHz] L] 1.712500000 GHz]
0. 0.
/ \
-20.0 / \ -200 / \
S S [P e e
200 300
400 400
500 500
-60.0 -60.0
[Center 1.713 GHz Span 10 MHz| CF Step [Center 1.713 GHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 29.5 dBm
4.5132 MHz FreqOffset 4.4888 MHz FreqOffset]
Transmit Freq Error 982 Hz OBW Power 99.00 % 0Hz Transmit Freq Error -2.489 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.000 MHz x dB -26.00 dB x dB Bandwidth 4.965 MHz x dB -26.00 dB
use sTaTus| sc. status
E epgn Spectrom Anabee - Oceupied B (== E eyt Specram Ay Oeeupied B0 =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:29:48 PMJun 11, 2021 R [0 ac | SENSEANT [ AIGNAUTO  [02:29:04 PM3un 11,2021
| Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq: 1.732500000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ CenterFreq| 0 CenterFreq|
P SR
10 = LM M A i Sa 1732500000 GHz] it Sasasts 1732500000 GHz|
0. 0.
3 / \
/ (S E— = e
-30.0 franrmnne e -30.0 iadt
400 400
500 500
-60.0 -60.0
[Center 1.733 GHz Span 10 MHz| CF Step [Center 1.733 GHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 29.8 dBm
4.5047 MHz FreqOffset 4.4864 MHz FreqOffset
Transmit Freq Error 10.861 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 5.122 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.038 MHz x dB -26.00 dB x dB Bandwidth 4.948 MHz x dB -26.00 dB
use sTaTus| sc. status
BB Corion Spectrom Arabee - Oceupied B (== eyt Specram Ay Oeeupied B0 =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:30:31 PMJun 11, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO 023106 PM3un 11,2021
| Center Freq: 1.762500000 GHz Radio Std: None Frequency Center Freq: 1.752500000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|

1.7562500000 GHz|

1762500000 GHz|

0
[-10.0 /

0

[-100

STATUS

-20.0 \ -200 / \H
| e [ e T R S NUNPN PN
200 300
400 400
500 500
-60.0 -60.0
[Center 1.753 GHz Span 10 MHz| CF Ste| [Center 1.753 GHz Span 10 MHz CF Ste|
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MH‘; [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MH';
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 29.7 dBm
4.5054 MHz FreqOffset 4.4889 MHz FreqOffset]
Transmit Freq Error 5.646 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 306 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.012 MHz x dB -26.00 dB x dB Bandwidth 4.968 MHz x dB -26.00 dB

sTaTUS

OCC B4 5M CH20375 QPSK

OCC B4 5M CH20375 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B (== Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:33:15 PMJun 11, 2021 R [0 ac | SENSEANT [ aiGNAUTO  [0232:22PMdun 11,2021
| Center Freq: 1.715000000 GHz Radio Std: None Frequency Center Freq: 1.715000000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 P s— ~ CenterFreq|
0 "\ 1715000000 GHz . 1715000000 GHez|
0. 0.
/ \ / \
-20.0 "/ \‘s -20.0 ’/ \
FENNN et
200 300
400 400
500 500
-60.0 -60.0
[Center 1.715 GHz Span 20 MHz| CF Step [Center 1.715 GHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 29.8 dBm
9.0340 MHz FreqOffset 8.9998 MHz FreqOffset]
Transmit Freq Error -17.256 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -19.437 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.06 MHz x dB -26.00 dB x dB Bandwidth 10.02 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:33:57 PMJun 11, 2021 R [0 ac | SENSEANT [ ALIGNAUTO 0234139 PMJun 11,2021
| Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq: 1.732500000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T 7 (R —
o Center Fre: 0 Center Fre
e q | PRRB ormnlon, | q

1.732500000 GHz|

1.732500000 GHz|

-10.0 /

0

-10.0
-20.0 / \L\\ -20.0 \‘k
I T T— e
200 300
400 400
500 500
-60.0 -60.0
[Center 1.733 GHz Span 20 MHz| CF Step [Center 1.733 GHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 29.8 dBm
9.0263 MHz FreqOffset 9.0182 MHz FreqOffset]
Transmit Freq Error 16.599 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 13.386 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.04 MHz x dB -26.00 dB x dB Bandwidth 9.986 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
E [ r [sia ac I T_sensean] ALIGN AUTO _ [02:41:12 PMJun 11, 2021 E R [0 Ac | SENSEANT [ AIGNAUTO  [02:37:05PMdun 11,2021
| Center Freq: 1.750000000 GHz Radio Std: None Frequency Center Freq: 1.750000000 GHz Radio Std: None Frequency
= Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ 0 PR S P —— | CenterFreq| 0 CenterFreq|

1.750000000 GHz|

1.750000000 GHz|

-10.0 /

0
[-100 /

-20.0
200
400
500
-60.0
[Center 1.75 GHz Span 20 MHz|
fiRes BW 300 kHz #VBW 1 MHz Sweep 1 ms)
Occupied Bandwidth Total Power 30.9 dBm
9.0227 MHz
Transmit Freq Error -4.191 kHz OBW Power 99.00 %
x dB Bandwidth 10.07 MHz x dB -26.00 dB

STATUS

CF Step
2.000000 MHz|
|Auto Man

Freq Offset|
0 Hz|

-20.0
300
400
500
-60.0
[Center 1.75 GHz Span 20 MHz
FfRes BW 300 kHz #VBW 1 MHz Sweep 1ms|
Occupied Bandwidth Total Power 30.0 dBm
9.0102 MHz
Transmit Freq Error 1.289 kHz OBW Power 99.00 %
x dB Bandwidth 10.01 MHz x dB -26.00 dB

sTaTUS

CF Step|
2.000000 MHz,

JAuto Man

Freq Offset|
OHz|

OCC B4 10M CH20350 QPSK

OCC B4 10M CH20350 16QAM
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Report No.: 2150946R-E3042110012 P DE KRA

BB Corion Spectrom Arabee - Oceupied B (== Kepegh Spectm Ansber - Occopied B =]
[ w S0 ac T_sensean] ALIGN AUTO _ [02:44:41 PMJun 11, 2021 R [0 ac | SENSEANT [ ALIGNAUTO  [02:14546 PMJun 11,2021
| Center Freq: 1.717500000 GHz Radio Std: None Frequency Center Freq: 1.717500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ PSS CenterFreq| 0 CenterFreq|
10 = 1.717500000 GHz| =X 1.717500000 GHz|
0. 0.
-10.0 / \ -10.0 /
200 / \ 200 g /
D L USRS P [
400 400
500 500
-60.0 -60.0
[Center 1.718 GHz Span 30 MHz| CF Step [Center 1.718 GHz Span 30 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.8 dBm Occupied Bandwidth Total Power 29.7 dBm
13.489 MHz FreqOffset 13.445 MHz FreqOffset
Transmit Freq Error -20.871 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -1.996 kHz OBW Power 99.00 % OHz
x dB Bandwidth 14.65 MHz x dB -26.00 dB x dB Bandwidth 14.66 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
E [ w S0 ac T_sensean] ALIGN AUTO _[02:48:22 PP Jun 11, 2021 E R [0 ac | SENSEANT [ ALIGNAUTO 02147239 PM3un 11,2021
| Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq: 1.732500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 CenterFreq|
10 = 1.732500000 GHz| == - 1.732500000 GHz|
0. 0.
\ / \
200 \ o] 200 Mf \ v
300 L ey 300 P ',
400 400
500 500
-60.0 -60.0
[Center 1.733 GHz Span 30 MHz| CF Step [Center 1.733 GHz Span 30 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 3000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.7 dBm Occupied Bandwidth Total Power 29.6 dBm
13.443 MHz FreqOffset 13.423 MHz FreqOffset
Transmit Freq Error 41.898 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 39.042 kHz OBW Power 99.00 % OHz
x dB Bandwidth 14.63 MHz x dB -26.00 dB x dB Bandwidth 14.64 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
E [ w S0 ac T_sensean] ALIGN AUTO _ [02:49:41 PMJun 11, 2021 E R [0 Ac | SENSEANT [ AIGNAUTO  [02:515PMdun 11,2021
| Center Freq: 1.747500000 GHz Radio Std: None Frequency Center Freq: 1.747500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ o CenterFreq| 0 CenterFreq|
10 1.747500000 GHz| 3 1.747500000 GHz|
0. 0.
-10.0 ‘/ \ -10.0 JJ \
-20.0 j \ -200 / \.
e Nt
200 300
400 400
500 500
-60.0 -60.0
[Center 1.748 GHz Span 30 MHz| CF Step [Center 1.748 GHz Span 30 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 3.000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 3000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 30.6 dBm Occupied Bandwidth Total Power 29.8 dBm
13.420 MHz FreqOffset 13.406 MHz FreqOffset]
Transmit Freq Error 26.376 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 26.102 kHz OBW Power 99.00 % OHz
x dB Bandwidth 14.69 MHz x dB -26.00 dB x dB Bandwidth 14.66 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B4 15M CH20325 QPSK OCC B4 15M CH20325 16QAM

Page: 33 of 174



Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B (== B8 Koy et Ansber Occuptea B =]
[ r [sia ac I T_sensean] ALIGN AUTO _[02:53:28 PMJun 11, 2021 R [0 ac | SENSEANT I 02:52:20 PHJun 11,2021
| Center Freq: 1.720000000 GHz Radio Std: None Frequency Center Freq: 1.720000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x P = CenterFreq| o CenterFreq|
10 N 1.720000000 GHz| 1.720000000 GHz|
0. 0.
-10.0 DJH/ \ -10.0 l// \
200 iy \ i) E— \
200 300
400 400
500 500
-60.0 -60.0
[Center 1.72 GHz Span 40 MHz| CF Step [Center 1.72 GHz Span 40 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz| [iRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 29.3 dBm Occupied Bandwidth Total Power 28.4 dBm
18.567 MHz FreqOffset 18.464 MHz FreqOffset
Transmit Freq Error -81.304 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -25.891 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.63 MHz x dB -26.00 dB x dB Bandwidth 20.43 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW [ B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _[02:54:43 PMJun 11, 2021 R [0 ac | SENSEANT I 02:55:20 PHJun 11,2021
| Center Freq: 1.732500000 GHz Radio Std: None Frequency Center Freq: 1.732500000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ CenterFreq| 0 T CenterFreq|
I—
10 Tt ‘\\ 1.732500000 GHz| ™ 1.732500000 GHz|
0. 0.
i \ / §
o0 Ji IS A 200 P Y P r
e
200 300
400 400
500 500
-60.0 -60.0
[Center 1.733 GHz Span 40 MHz| CF Step [Center 1.733 GHz Span 40 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz| [iRes BW 1 MHz #VBW 3 MHz Sweep 1ms| 4.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 29.5 dBm Occupied Bandwidth Total Power 28.6 dBm
18.492 MHz FreqOffset 18.429 MHz FreqOffset
Transmit Freq Error 20.647 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 53.096 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.59 MHz x dB -26.00 dB x dB Bandwidth 20.30 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [02:57:11 PMJun 11, 2021 R [0 Ac | SENSEANT I 02:56:02 PHJun 11,2021
| Center Freq: 1.745000000 GHz Radio Std: None Frequency Center Freq: 1.745000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ ! CenterFreq| 0 CenterFreq|
p—— ]
10 i ™ 1.745000000 GHz| '\\ 1.745000000 GHz|
0. 0.
/ \ ] o
200 J 200 et imaiadeanert 2N
200 300
400 400
500 500
-60.0 -60.0
[Center 1.745 GHz Span 40 MHz| CF Step [Center 1.745 GHz Span 40 MHz CF Step
[fRes BW 1 MHz #VBW 3 MHz Sweep 1 ms| 4.000000 MHz| [iRes BW 1 MHz #VBW 3 MHz Sweep 1ms| 4.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 29.5 dBm Occupied Bandwidth Total Power 28.6 dBm
18.453 MHz FreqOffset 18.382 MHz FreqOffset]
Transmit Freq Error 7.126 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 26.375 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.54 MHz x dB -26.00 dB x dB Bandwidth 20.27 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B4 20M CH20300 QPSK

OCC B4 20M CH20300 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

Product

WCDMA/LTE Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test

2021/06/18

Test Site

CTR

Test Condition

Band 5 QPSK/16QAM

B Keysight Spectrum Analyzes - Occupied BW == [ pi (==
[_r_[sie ac [_senseanT ALIGN AUTO __[08:01:40 AMJun 18, 2021 ¥ [s00 A | SENSEANT [ AIGNAUTO  [08:03:17 AMJun 18,2021
‘ Center Freq: 824.700000 MHz Radio Std: None . Y Center Freq: 824.700000 MHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log— T
. CenterFreq|fl Center Freq|f
IOPSRPIN SPAE|
10 lastat 824700000 MHz [ 824.700000 MHz
0. o
-10.0 -10.0
200 200 e
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 824.7 MHz Span 2.8 MHz| CF Ste [Center 824.7 MHz Span 2.8 MHz CF Step
f#Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280.000 kH’; #Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 kHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.2dBm Occupied Bandwidth Total Power 29.8 dBm
1.0994 MHz Freq Offset 1.0950 MHz FreqOffset|
Transmit Freq Error 2.615kHz  OBW Power 99.00 % OHz Transmit Freq Error 1146 kHz ~ OBW Power 99.00 % OHz
x dB Bandwidth 1.303 MHz x dB -26.00 dB x dB Bandwidth 1.305 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o) & [BN Keysight Spectrum Analyzer - Occupied BW. [
2_ac T_sensean] ALIGN AUTO __[08:05:36 AMJun 18, 2021 ¢ [s00 ac | SENSENT] [ ALIGN AUTO _ [0B:04:27 AMJun 18,2021
Center Freq: 836.500000 MHz Radio Std: None Frequency Center Freq: 836.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log Log——T
» [P v s CenterFreq|fl CenterFreq|{
0 836500000 MHz 836500000 MHz
0. 0.
-10.0 -10.0
2 T vy — 200 RSV AN
300 00 =]
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 836.5 MHz Span 2.8 MHz| CF Step [Center 836.5 MHz Span 2.8 MHz CF Step
fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280,000 kHz F/Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 kHz
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.0 dBm Occupied Bandwidth Total Power 29.6 dBm
1.0981 MHz FreqOffset 1.0941 MHz FreqOffset|
Transmit Freq Error 2.628 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -991 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.294 MHz x dB -26.00 dB x dB Bandwidth 1.297 MHz xdB -26.00 dB
usc sTaTus| sc. status
— —
Keysight Spectrum Analyzer - Occupied BW == Keysight Spectrum Analyzer - Occupied BW. ==
% [s0a A [ senseant] ALIGN AUTO___[09:08:10 AM Jun 18, 2021 [soa_ac | SENSEAINT [ ALIGNAUTO [08:08:29 AMJun 18,2021
| Center Freq: 848.300000 MHz Radio Std: None quency Center Freq: 848.300000 MHz Radio Std: None quency
== Trig: FreeRun AvglHold:>11 = Trig: Free Run AvglHold:>1/1
‘ #IFGain:Low ™ #Atten: 30 dB Radio Device: BTS Low ™ #Atten: 30dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T [og pm—
@ PR PN CenterFreq P— CenterFreq
10 848.300000 MHz e 848.300000 MHz
o 0
100 100
200 Saa 200
] [~ [
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 848.3 MHz Span 2.8 MHz| CF Step [Center 848.3 MHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280.000 KHz| [fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 KHz|
- N |Auto Man N N Auto Man
Occupied Bandwidth Total Power 30.9 dBm Occupied Bandwidth Total Power 29.6 dBm
1.0984 MHz FreqOffset 1.0944 MHz Freqoffset
Transmit Freq Error 2295kHz  OBW Power 99.00 % O+ Transmit Freq Error 1.619kHz  OBW Power 99.00 % O+
x dB Bandwidth 1.300 MHz x dB -26.00 dB x dB Bandwidth 1.299 MHz x dB -26.00 dB
usa sTaTus| sc. status

OCC B5 1.4M CH20643 QPSK

OCC B5 1.4M CH20643 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B (== Kepegh Spectm Ansber - Occopied B =]
[ r [sia ac I T_senseant] ALIGN AUTO _[08:12:18 AMJun 18, 2021 R [0 ac | SENSEANT [ ALIGNAUTO [08:10:28 AMJun 18,2021
| Center Freq: 825.500000 MHz Radio Std: None Frequency Center Freq: 825.500000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
@ [ N e e Center Freq| o e e e Center Freq|
10 7 825500000 MHz 825500000 MHz
0. 0.
/ Y / 5
200 e Tl e o] 200 L et A
200 300
400 400
500 500
-60.0 -60.0
[Center 825.5 MHz Span 6 MHz| CF Step [Center 825.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 30.7 dBm
2.7344 MHz FreqOffset 2.7300 MHz FreqOffset]
Transmit Freq Error 374 Hz OBW Power 99.00 % 0Hz Transmit Freq Error 5.379 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.094 MHz x dB -26.00 dB x dB Bandwidth 3.072 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ r [sia ac I T senseant] ALIGN AUTO _[08:13:46 AMJun 18, 2021 R [0 ac | SENSEANT [ ALIGNAUTO  [09:03:47 AMJun 18,2021
| Center Freq: 836.500000 MHz Radio Std: None Frequency Center Freq: 836.500000 MHz Radio Std: None Frequency
7 Trig: Free Rur AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ T DR S S B N CenterFreq| o S e e e CenterFreq|
10 836500000 MHz 836.500000 MHz
0. 0.
/ \ / \
200 e S -200
200 300
400 400
500 500
-60.0 -60.0
[Center 836.5 MHz Span 6 MHz| CF Step [Center 836.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 30.8 dBm
2.7348 MHz FreqOffset 2.7197 MHz FreqOffset
Transmit Freq Error 2.397 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 3.113 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.086 MHz x dB -26.00 dB x dB Bandwidth 3.043 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ r [sia ac I T_sensean] ALIGN AUTO _ [08:17:47 A Jun 18, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO  [08:16:32 AMdun 18,2021
| Center Freq: 847.500000 MHz Radio Std: None Frequency Center Freq: 847.500000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x i SR S e 2N CenterFreq| o T e T e Ve | CenterFreq|
10 7 847.500000 MHz 847.500000 MHz
0. 0.
/ \ - )
200 frmmemenert 200 Lo N
200 300
400 400
500 500
-60.0 -60.0
[Center 847.5 MHz Span 6 MHz| CF Step [Center 847.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.2 dBm Occupied Bandwidth Total Power 30.7 dBm
2.7329 MHz FreqOffset 2.7212 MHz FreqOffset]
Transmit Freq Error -1.340 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 344 Hz OBW Power 99.00 % OHz
x dB Bandwidth 3.084 MHz x dB -26.00 dB x dB Bandwidth 3.046 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B5 3M CH20635 QPSK

OCC B5 3M CH20635 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B [ Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_senseant] ALIGN AUTO _[08:19:28 A Jun 18, 2021 R [0 ac | SENSEANT [ ALIGNAUTO  [08:20:35 AMJun 18,2021
| Center Freq: 26.500000 MHz Radio Std: None Frequency Center Freq;: 826.500000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
2 [ e o] CenterFreq o B SN WSV Ve A | Center Freq|
10 826500000 MHz 826.500000 MHz
0. 0.
-10.0 '_"/J/ \—m» -10.0 v//‘/ \
-20.0 -20.0
200 300
400 400
500 500
-60.0 -60.0
[Center 826.5 MHz Span 10 MHz| CF Step [Center 826.5 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.7 dBm Occupied Bandwidth Total Power 30.9 dBm
4.5127 MHz FreqOffset 4.4880 MHz FreqOffset
Transmit Freq Error 3.918 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 353 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.028 MHz x dB -26.00 dB x dB Bandwidth 4.981 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ r [sia ac I T senseant] ALIGN AUTO _[08:26:01 AMJun 18, 2021 R [0 ac | SENSEANT [ ALIGNAUTO  [08:21:47 AMJun 18,2021
| Center Freq: 836.500000 MHz Radio Std: None Frequency Center Freq: 836.500000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
o o IS CenterFreq| 0 ——— I CenterFreq
10 ] 836500000 MHz 836.500000 MHz
0. 0.
/ \ \
200 / \ S 200 / \«
e ] ———— Sy
200 300
400 400
500 500
-60.0 -60.0
[Center 836.5 MHz Span 10 MHz| CF Step [Center 836.5 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.3 dBm Occupied Bandwidth Total Power 30.6 dBm
4.5015 MHz FreqOffset 4.4848 MHz FreqOffset]
Transmit Freq Error 8.167 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 1.739 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.010 MHz x dB -26.00 dB x dB Bandwidth 4.972 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ r [sia ac I T sensean] ALIGN AUTO _[08:29:20 AMJun 18, 2021 R [0 Ac | SENSEANT [ AIGNAUTO  [08:31:0 AMJun 18,2021
| Center Freq: 846.500000 MHz Radio Std: None Frequency Center Freq: 846.500000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #HFGainLow © HAIte Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
0 0
PN S SN SN IS Center Freq | S U S P S Center Freq|
10 846500000 MHz 846.500000 MHz
0. 0.
0o 00 / \
200 \ o] 200 JJ
U I
200 300
400 400
500 500
-60.0 -60.0
[Center 846.5 MHz Span 10 MHz| CF Step [Center 846.5 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.2 dBm Occupied Bandwidth Total Power 30.5 dBm
4.5026 MHz FreqOffset 4.4852 MHz FreqOffset
Transmit Freq Error 3.045 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -3.195 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.008 MHz x dB -26.00 dB x dB Bandwidth 4.978 MHz x dB -26.00 dB

STATUS

sTaTUS

OCC B5 5M CH20625 QPSK

OCC B5 5M CH20625 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B [ Keysight Spectrum Analyzer - Occupied BW. =]
[ r [sia ac I T_senseant] ALIGN AUTO _[08:35:25 AMJun 18, 2021 R [0 ac | SENSEANT [ AIGNAUTO  [08:34:12AMdun 18,2021
| Center Freq: 29.000000 MHz Radio Std: None Frequency Center Freq: 829.000000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x S| CenterFreq| o [ S e | Center Freq|
10 X 829.000000 MHz 829.000000 MHz
0. 0.
-10.0 w‘// \\\__“ -10.0 \\\‘»
200 fed Vo] 200
200 300
400 400
500 500
-60.0 -60.0
[Center 829 MHz Span 20 MHz| CF Step [Center 829 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.6 dBm Occupied Bandwidth Total Power 30.9 dBm
9.0302 MHz FreqOffset 9.0019 MHz FreqOffset
Transmit Freq Error 1.447 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -4.436 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.13 MHz x dB -26.00 dB x dB Bandwidth 10.03 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
E [ r [sia ac I T senseant] ALIGN AUTO [ 08:36:22 A Jun 18, 2021 E R [0 ac | SENSEANT [ ALIGNAUTO  [08:37:18 AMJun 18,2021
| Center Freq: 836.500000 MHz Radio Std: None Frequency Center Freq: 836.500000 MHz Radio Std: None Frequency
=5 Trig: Free Ru AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0 0
o] Center Freq| = e 5y Center Freq|
10 836500000 MHz L 836.500000 MHz
0. 0.
/ \ / \
-20.0 it \‘v., -20.0
200 300
400 400
500 500
-60.0 -60.0
[Center 836.5 MHz Span 20 MHz| CF Step [Center 836.5 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.4 dBm Occupied Bandwidth Total Power 30.7 dBm
9.0247 MHz FreqOffset 9.0230 MHz FreqOffset]
Transmit Freq Error -1.041 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -4.595 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.06 MHz x dB -26.00 dB x dB Bandwidth 10.05 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== eysight Spectrum Analyzer - Occupied BW =]
[ r [sia ac I T senseant] ALIGN AUTO _[09:01:27 AMJun 18, 2021 R [0 Ac | SENSEANT [ ALIGNAUTO [08:40:24 AMJun 18,2021
| Center Freq: 844.000000 MHz Radio Std: None Frequency Center Freq;: 844.000000 MHz Radio Std: None Frequency
= Trig: Free AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGainLow Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0 0
A CenterFreq| = VPN Center Freq|
10 844.000000 MHz v 844,000000 MHz
0. 0.
/ / \
200 300
400 400
500 500
-60.0 -60.0
[Center 844 MHz Span 20 MHz| CF Step [Center 844 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 30.7 dBm
9.0241 MHz FreqOffset 9.0209 MHz FreqOffset]
Transmit Freq Error -25.418 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -26.420 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.06 MHz x dB -26.00 dB x dB Bandwidth 10.04 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B5 10M CH20600 QPSK

OCC B5 10M CH20600 16QAM

Page: 38 of 174




Report No.: 2150946R-E3042110012

D DEKRA

Product

WCDMA/LTE Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test 2021/06/18

Test Site CTR

Test Condition

Band 12 QPSK/16QAM

B Keysight Spectrum Analyzer - Occupied BW [ | B Keysight Spectrum Analyzer - Occupied BW. [EREEE= |
[ _r_[sie ac [_sensean] ALTGN AUTO __[09:12:33 AMJun 18, 2021 R [s0a ac | SENSENT] T JTO_[09:1455 A Jun 18,2021
| Center Freq: 699.700000 MHz Radio Std: None Frequency | Center Freq: 699.700000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Ru AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
2 —— Log———T
@ CenterFreql CenterFreq(f
Lo~ N
0 it 699.700000 MHz] [y 699.700000 MHz
0. 0.
-10.0 -10.0
-20.0 -20.0
T e e Iy ST 200 s AU
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 699.7 MHz Span 2.8 MHz| CF Step [Center 699.7 MHz Span 2.8 MHz CF Step
fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms| 280,000 kHz F/Res BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 kHz
|Auto Man Auto Man
Occupied Bandwidth Total Power 31.4 dBm Occupied Bandwidth Total Power 30.1 dBm
1.0980 MHz FreqOffset 1.0948 MHz FreqOffset|
Transmit Freq Error 2.506 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -1.697 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.292 MHz x dB -26.00 dB x dB Bandwidth 1.300 MHz xdB -26.00 dB
usc sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac T sensean] ALIGN AUTO _ [09:20:01 AMJun 18, 2021 R [0 Ac | ENSENT] I 09:16153 Al Jun 18, 2021
| Center Freq: 707.500000 MHz Radio Std: None Frequency Center Freq;: 707.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
‘ #FGainlow ~ #Atten: 30dB Radio Device: BTS #FGainiLow © #Atten: 30 dB
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ P o CenterFreq| 0 U S CenterFreq|
10 707.500000 MHz 707.500000 MHz
0. 0.
-10.0 -10.0
-20.0 -20.0
00 e "—"'M‘A.N\_\__ 00 | A
400 400
500 500
-60.0 -60.0
[Center 707.5 MHz Span 2.8 MHz| CF Step [Center 707.5 MHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz| [iRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280,000 KHz|
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 30.1 dBm
1.0984 MHz FreqOffset 1.0943 MHz FreqOffset
Transmit Freq Error 2.787 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -1.245 kHz OBW Power 99.00 % OHz
x dB Bandwidth 1.296 MHz x dB -26.00 dB x dB Bandwidth 1.302 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
Keysight Spectrum Analyzer - Occupied BW == Keysight Spectrum Analyzer - Occupied BW. ==
[ r [sie ac [ senseant] ALIGN AUTO _[09:21:14 AMJun 18, 2021 R [0 A | SENSEANT [ ALIGNAUTO  [09:22:55 AMJun 18,2021
| Center Freq: 715.300000 MHz Radio Std: None quency Center Freg: 715300000 MHz Radio Std: None quency
== Trig: FreeRun AvglHold:>11 = Trig: Free Run AvglHold:>1/1
‘ #FGain:Low  #Atten: 30 dB Radio Device: BTS #FGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
(R m— [og pm—
. CenterFreq| Center Freq|
e | Py o
10 gl i 715.300000 MHz R 715.300000 MHz
o 0
100 100
20 et ] 200 o]
[0 = — oo .
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 715.3 MHz Span 2.8 MHz| CF Step [Center 715.3 MHz Span 2.8 MHz| CF Step
[fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms 280.000 KHz| [fRes BW 30 kHz #VBW 100 kHz Sweep 3.867 ms] 280,000 KHz|
- N |Auto Man N N Auto Man
Occupied Bandwidth Total Power 31.5 dBm Occupied Bandwidth Total Power 30.5 dBm
1.0982 MHz FreqOffset 1.0939 MHz Freqoffset
Transmit Freq Error 3.094 kHz OBW Power 99.00 % 0z Transmit Freq Error -789 Hz OBW Power 99.00 % OHz
x dB Bandwidth 1.294 MHz x dB -26.00 dB x dB Bandwidth 1.302 MHz x dB -26.00 dB
usa sTaTus| sc. status

OCC B12 1.4M CH23173 QPSK

OCC B12 1.4M CH23173 16QAM
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Report No.: 2150946R-E3042110012

D DEKRA

BB Corion Spectrom Arabee - Oceupied B [ B8 Koy et Ansber Occuptea B =]
[ r [sia ac I T_senseu ALIGN AUTO _ [09:26:34 AMJun 18, 2021 R [0 ac | ENSENT] I 09:25:09 Al Jun 18, 2021
| Center Freq: 700.500000 MHz Radio Std: None Frequency Center Freq;: 700.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0 0
2 SRR B e Center Freq| [ R S RS S Center Freq|
10 700500000 MHz 700.500000 MHz
0. 0.
\ / \
AN S N — [E——
200 300
400 400
500 500
-60.0 -60.0
[Center 700.5 MHz Span 6 MHz| CF Step [Center 700.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.6 dBm Occupied Bandwidth Total Power 30.7 dBm
2.7356 MHz FreqOffset 2.7281 MHz FreqOffset
Transmit Freq Error 2.040 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 6.081 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.082 MHz x dB -26.00 dB x dB Bandwidth 3.065 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_senseu ALIGN AUTO _[09:27:55 A Jun 18, 2021 R [0 ac | ENSENT] I 09:29:18 Al Jun 18, 2021
| Center Freq: 707.500000 MHz Radio Std: None Frequency Center Freq;: 707.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
@ SRS St S e BN Center Freq| o A~ Center Freq|
10 7 707.500000 MHz 707.500000 MHz
0. 0.
-10.0 // \ -10.0 J/ \\
200 200 v
200 300
400 400
500 500
-60.0 -60.0
[Center 707.5 MHz Span 6 MHz| CF Step [Center 707.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.6 dBm Occupied Bandwidth Total Power 31.1 dBm
2.7321 MHz FreqOffset 2.7183 MHz FreqOffset]
Transmit Freq Error 911 Hz OBW Power 99.00 % 0Hz Transmit Freq Error 2.165 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.073 MHz x dB -26.00 dB x dB Bandwidth 3.041 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_senseu ALIGN AUTO _[09:31:26 AMJun 18, 2021 R [0 Ac | ENSENT] I 09:30:26 Al Jun 18, 2021
| Center Freq: 714.500000 MHz Radio Std: None Frequency Center Freq: 714.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
» [P | Center Freq 0 e e CenterFreq|
10 7145500000 MHz v 714.500000 MHz
0. 0.
-10.0 / \ -10.0 /// \\
200 200 e
200 300
400 400
500 500
-60.0 -60.0
[Center 714.5 MHz Span 6 MHz| CF Step [Center 714.5 MHz Span 6 MHz| CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1 ms| 600.000 KHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1ms| 600.000 KHz!
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.8 dBm Occupied Bandwidth Total Power 31.3 dBm
2.7346 MHz FreqOffset 2.7203 MHz FreqOffset
Transmit Freq Error 2.723 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 3.678 kHz OBW Power 99.00 % OHz
x dB Bandwidth 3.081 MHz x dB -26.00 dB x dB Bandwidth 3.040 MHz x dB -26.00 dB

STATUS

sTaTUS

OCC B12 3M CH23165 QPSK

OCC B12 3M CH23165 16QAM
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D DEKRA

BB Corion Spectrom Arabee - Oceupied B [ B8 Koy et Ansber Occuptea B =]
[ r [sia ac I T_senseu ALIGN AUTO _ [09:32:49 AMJun 18, 2021 R [0 ac | ENSENT] I 09:34:01 Al Jun 18, 2021
| Center Freq: 701.500000 MHz Radio Std: None Frequency Center Freq: 701.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
» [ PR PV NSV PNV O A Center Freq o LA ] Center Freq|
10 ] 701500000 MHz 701.500000 MHz
0. 0.
/ / \
-20.0 / \ -200 / \
e S————— e L Se—
200 300
400 400
500 500
-60.0 -60.0
[Center 701.5 MHz Span 10 MHz| CF Step [Center 701.5 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Mar
Occupied Bandwidth Total Power 31.8 dBm Occupied Bandwidth Total Power 30.9 dBm
4.5130 MHz FreqOffset 4.4889 MHz FreqOffset
Transmit Freq Error 8.197 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 5.241 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.019 MHz x dB -26.00 dB x dB Bandwidth 4.969 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_senseu ALIGN AUTO _ [09:35:47 A Jun 18, 2021 R [0 ac | ENSENT] I 09:3453 Al Jun 18, 2021
| Center Freq: 707.500000 MHz Radio Std: None Frequency Center Freq;: 707.500000 MHz Radio Std: None Frequency
7 Trig: FreeRun AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low ~#Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log— T (R —
» VAV PN NP ISP A Center Freq 0 e e ] Center Freq
10 ] 707.500000 MHz 707.500000 MHz
0. 0.
/ \ / \
200 Waew=e=s. / \ 200 /
300 e amnind R 300 IS S ‘\l’\rw
400 400
500 500
-60.0 -60.0
[Center 707.5 MHz Span 10 MHz| CF Step [Center 707.5 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Mar
Occupied Bandwidth Total Power 31.7 dBm Occupied Bandwidth Total Power 30.8 dBm
4.5003 MHz FreqOffset 4.4831 MHz FreqOffset
Transmit Freq Error 6.857 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 238 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.005 MHz x dB -26.00 dB x dB Bandwidth 4.952 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW (== B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_senseu ALIGN AUTO _ [09:36:54 A Jun 18, 2021 R [0 Ac | ENSENT] I 09:37:59 Al Jun 18, 2021
| Center Freq: 713.500000 MHz Radio Std: None Frequency Center Freq: 713.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low ~#Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
Eil P VS N o CenterFreq 0 [P SRSo SSU= VS ey RS W Center Freq|
10 ] 713500000 MHz 713.500000 MHz
0. 0.
/ \ / \
-20.0 / \‘ -20.0 /
— o] I T,
200 300
400 400
500 500
-60.0 -60.0
[Center 713.5 MHz Span 10 MHz| CF Step [Center 713.5 MHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [iRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- - |Auto Man - N Auto Mar
Occupied Bandwidth Total Power 31.8 dBm Occupied Bandwidth Total Power 31.0 dBm
4.5058 MHz FreqOffset 4.4878 MHz FreqOffset]
Transmit Freq Error 7.043 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 696 Hz OBW Power 99.00 % OHz
x dB Bandwidth 5.014 MHz x dB -26.00 dB x dB Bandwidth 4.976 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B12 5M CH23155 QPSK

OCC B12 5M CH23155 16QAM
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BB Corion Spectrom Arabee - Oceupied B [ B8 Koy et Ansber Occuptea B =]
[ r [sia ac I T_senseant] ALIGN AUTO _ [09:40:28 A Jun 18, 2021 R [0 ac | SENSEANT I 09:39:20 Al Jun 18, 2021
| Center Freq: 704.000000 MHz Radio Std: None Frequency Center Freq: 704.000000 MHz Radio Std: None Frequency
7 Trig: FreeRun AvglHold:>111 T Trig: FreeRun AvglHold:>1/1
| #FGain:Low ~#Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
2 e —— B B S CenterFreq| 0 PR e M TS N CenterFreq
10 704000000 MHz 704.000000 MHz
; A\ ; / \
/ \ / \
-20.0 / \ -20.0 “/ \"'
Lot Loty i
200 300
400 400
500 500
-60.0 -60.0
[Center 704 MHz Span 20 MHz| CF Step [Center 704 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.7 dBm Occupied Bandwidth Total Power 30.9 dBm
9.0228 MHz FreqOffset 8.9887 MHz FreqOffset]
Transmit Freq Error 11.490 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 12.712 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.05 MHz x dB -26.00 dB x dB Bandwidth 9.994 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW [ B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_senseu ALIGN AUTO _ [09:41:53 A Jun 18, 2021 R [0 ac | ENSENT] I 09:43:28 Al Jun 18, 2021
| Center Freq: 707.500000 MHz Radio Std: None Frequency Center Freq;: 707.500000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
0 0
P ——— | Center Freq| ot o Center Freq|
10 707.500000 MHz 707.500000 MHz
; / N ; \
/ \ / y
-20.0 / \ -200 / \
b [T e Y Nt IRPSPSTS BBV S | Ry EMDRP
200 300
400 400
500 500
-60.0 -60.0
[Center 707.5 MHz Span 20 MHz| CF Step [Center 707.5 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 31.8 dBm Occupied Bandwidth Total Power 31.0 dBm
9.0014 MHz FreqOffset 8.9959 MHz FreqOffset]
Transmit Freq Error -4.948 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -5.104 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.03 MHz x dB -26.00 dB x dB Bandwidth 10.02 MHz x dB -26.00 dB
use sTaTus| sc. status
— —
B Keysight Spectrum Analyzer - Occupied BW [ B Keysight Spectrum Anlyzer - Occupied BW =]
[ r [sia ac I T_senseu ALIGN AUTO _ [09:45:39 AMJun 18, 2021 R [0 Ac | ENSENT] I 09:44120 Al Jun 18, 2021
| Center Freq: 711.000000 MHz Radio Std: None Frequency Center Freq: 711.000000 MHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>111 = Trig: Free Run AvglHold:>1/1
| #FGain:Low * #Atten: 30 dB Radio Device: BTS #AFGain:Low © #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dB/div Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
-og S e
x RS i e se—— CenterFreq| o J— | CenterFreq|
10 ] 711000000 MHz L 711.000000 MHz
0. 0.
/ \ / Y
200 \ e 200 \1
-30.0 M""" -30.0
400 400
500 500
-60.0 -60.0
[Center 711 MHz Span 20 MHz| CF Step [Center 711 MHz Span 20 MHz CF Step
[fRes BW 300 kHz #VBW 1 MHz Sweep 1 ms| 2,000000 MHz| [iRes BW 300 kHz #VBW 1 MHz Sweep 1ms| 2.000000 MHz,
- - |Auto Man - N Auto Man
Occupied Bandwidth Total Power 32.0 dBm Occupied Bandwidth Total Power 30.9 dBm
9.0363 MHz FreqOffset 9.0358 MHz FreqOffset]
Transmit Freq Error -13.608 kHz OBW Power 99.00 % 0Hz Transmit Freq Error -13.985 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.07 MHz x dB -26.00 dB x dB Bandwidth 9.994 MHz x dB -26.00 dB
use sTaTus| sc. status

OCC B12 10M CH23130 QPSK

OCC B12 10M CH23130 16QAM
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Product

WCDMA/LTE Mobile Phone

Test Mode

Occupied Bandwidth

Date of Test

2021/06/11

Test Site CTR

Test Condition

Band 30 QPSK/16QAM

B Keysight Spectrum Analyzes - Occupied BW == [ pi (==
[_r_[sie ac T_sensean] ALIGN AUTO __[03:02:20 PMJun 11, 2021 ¥ [s00 AC | SENSEANT [ AIGNAUTO  [03:03:23PMJun 11,2021
‘ Center Freq: 2.307500000 GHz Radio Std: None . Y Center Freq: 2.307500000 GHz Radio Std: None a Y
== Trig: FreeRun AvglHold:>111 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——7 Log— T
. CenterFreq|fl Center Freq|f
" R e N o S I N Y N 2. oz
0. o
-10.0 / -10.0 / \
00 A L7 I Y 200 / \
Vel R iR Bl R L i e PR
-30.0 -30.0
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 2.308 GHz Span 10 MHz| CF Ste [Center 2.308 GHz Span 10 MHz| CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MH’; f#Res BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz|
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 29.1 dBm
4.4871 MHz Freq Offset 4.4792 MHz FreqOffset|
Transmit Freq Error 12056 kHz ~ OBW Power 99.00 % OHz Transmit Freq Error 5130 kHz ~ OBW Power 99.00 % OHz
x dB Bandwidth 4.962 MHz x dB -26.00 dB x dB Bandwidth 4.945 MHz xdB -26.00 dB
use sTaTus| sc. status
B Keysight Spectrum Analyzer - Occupied BW o) & [BN Keysight Spectrum Analyzer - Occupied BW. [
2_ac T_sensean] ALTGN AUTO _[03:05:27 PMJun 11, 2021 ¢ [s00 ac | SENSENT] [ ALIGN AUTO  [03:04:35 PMJun 11,2021
Center Freq: 2.310000000 GHz Radio Std: None Frequency Center Freq: 2.310000000 GHz Radio Std: None Frequency
= Trig: FreeRun AvglHold:>11 5 Trig: Free Run AvglHold:>1/1
‘ #FGain:Low #Atten: 30 dB Radio Device: BTS #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
2 —— Log———T
@ CenterFreql CenterFreq(f
10 1 e 2310000000 GHz] e = e 2310000000 GHz|
0. 0.
-10.0 / -10.0 / \
D0 AR VM \W\v PP A 20 7 A
oo 200 Y —
-40.0 -40.0
-50.0 -50.0
-60.0 -60.0
[Center 2.31 GHz Span 10 MHz| CF Step [Center 2.31 GHz Span 10 MHz| CF Step
fiRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms| 1.000000 MHz| FfRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHZ
|Auto Man Auto Man
Occupied Bandwidth Total Power 30.1 dBm Occupied Bandwidth Total Power 29.2 dBm
4.5042 MHz FreqOffset 4.4832 MHz FreqOffset|
Transmit Freq Error 7.991 kHz OBW Power 99.00 % 0Hz Transmit Freq Error 1.722 kHz OBW Power 99.00 % OHz
x dB Bandwidth 5.002 MHz x dB -26.00 dB x dB Bandwidth 4.960 MHz xdB -26.00 dB
usc sTaTus| sc. status
— —
Keysight Spectrum Analyzer - Occupied BW == Keysight Spectrum Analyzer - Occupied BW. ==
% [s0a A [ senseant] ALIGN AUTO _[03:07:04 PMJun 11, 2021 [soa_ac | SENSEAINT [ AIGNAUTO  [03:07:45PMdun 11,2021
] Center Freq: 2.312500000 GHz Radio Std: None quency Center Freq: 2.312500000 GHz Radio Std: None quency
= Trig: FreeRun AvglHold:>11 = Trig: Free Run AvglHold:>1/1
‘ #IFGain:Low ™ #Atten: 30 dB Radio Device: BTS Low ™ #Atten: 30dB Radio Device: BTS
Ref Offset 21 dB Ref Offset 21 dB
10 dBidiv Ref 30.00 dBm 10 dBidiv Ref 30.00 dBm
Log——T [og pm—
. P CenterFreq| Center Freq|
10 e T e 2:312500000 GHz] R ShE S 2312500000 GHez|
o 0
100 \ / \
2 / \H,- 200 Ty rore] / \*\\,N
200 | s s 300 st i
-40.0 -40.0
-50.0 -50.0
[-60.0 -60.0
[Center 2.313 GHz Span 10 MHz| CF Step [Center 2.313 GHz Span 10 MHz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms 1.000000 MHz| [fRes BW 100 kHz #VBW 300 kHz Sweep 1.267 ms] 1.000000 MHz|
- N |Auto Man N N Auto Man
Occupied Bandwidth Total Power 30.0 dBm Occupied Bandwidth Total Power 29.2 dBm
4.4984 MHz FreqOffset 4.4805 MHz Freqoffset
Transmit Freq Error 4.050kHz  OBW Power 99.00 % O+ Transmit Freq Error 1.443kHz ~ OBW Power 99.00 % O+
x dB Bandwidth 4.995 MHz x dB -26.00 dB x dB Bandwidth 4.955 MHz x dB -26.00 dB
usa sTaTus| sc. status

OCC B30 5M CH27735 QPSK

OCC B30 5M CH27735 16QAM
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